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TEST SUMMARY

511 FIELD STRENGTH OF FUNDAMENTAL AND HARMONICS
RESULT: Passed

5.1.2 RADIATED EMISSIONS
RESULT: Passed

51.3 99% BANDWIDTH
RESULT: Passed

514 BAND EDGE
RESULT: Passed

5.1.5 CONDUCTED EMISSIONS
RESULT: Passed

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Passed
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:
Appendix 1: Test Results

2. Test Sites

2.1 Test Facilities

Accurate Technology Co. Ltd.

F1, Bldg. A, Changyuan New Material Port, Keyuan Rd., Science & Industry Park,
Nanshan District, Shenzhen 518057, China

FCC Registration No.: 752051
Industry Canada Test site No.: 5077A-2

The tests at the test site have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
Klno! of Manufacturer Type S/N Cal_lbrated
Equipment until
Conducted emissions
EMI Test Receiver Rohde & Schwarz ESCS30 100307 2012-01-08
LISN Rohde & Schwarz ESH3-Z5 100305 2012-01-08
Radiated emissions
EMI Test Receiver Rohde & Schwarz ESPI3 101526/003 2012-01-08
Spectrum Analyzer Agilent E7405A MY45115511 | 2012-01-08
Pre-Amplifier Rohde & Schwarz (C):ELU1183540' 3791 2012-01-08
Loop Antenna Schwarzbeck FMzZB1516 1516131 2012-01-08
Bilog Antenna Schwarzbeck VULB9163 9163-323 2012-01-08
Horn Antenna Schwarzbeck BBHA9120D 9120D-655 2012-01-08
Horn Antenna Schwarzbeck BBHA9170 9170-359 2012-01-08

2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology)
or where calibration is performed in other countries, to equivalent nationally recognized
standards organizations.
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2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

For a 95% confidence level, the measurement expanded uncertainties for defined
systems, in accordance with the recommendations of ISO/IEC 17025 are:

Table 2: Measurement Uncertainty

Items Extended Uncertainty
CE Disturbance Voltage (dBuV) U=2.23dB, k=2, 0=95%
RE (9kHz-30MHZ) Field strength (dBuV/m) U=3.08dB, k=2, 0=95%
RE (30-1000MH2z) Field strength (dBuV/m) U=4.42dB, k=2, 6=95%
RE (above 1000MHZz) Field strength (dBuV/m) U=4.06dB, k=2, 6=95%

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached in this report and
delivered to the applicant. A copy has been retained in the TUV Rheinland (Shenzhen) file for
certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Accurate Technology Co. Ltd. facility located at F1, Bldg. A, Changyuan New Material
Port, Keyuan Rd., Science & Industry Park, Nanshan District, Shenzhen 518057, China is
listed on the US Federal Communications Commission list of facilities approved to perform
measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUT is a wireless transmitter used together with PIayStation®3, Xbox 360®, Stereo audio
devices and personal computer for domestic use. It contains two antennas, but only one
antenna is used for transmitting at one time. The EUT provides the wireless audio source

capability for connecting to receiver.
For more information refer to the Instruction Manual.

3.2 Ratings and System Details

Table 3: Information of EUT

Kind of Equipment:

Rocketfish Wireless Headset Transmitter

Type Designation: RF-GUV1202
FCCID WP8-UVOWH5Y06019Z
IC: 8632A-UVOWH5Y0

Table 4: Technical Specification of EUT

Technical Specification Value

Operating Frequency 2403-2477 MHz

Operation Voltage DC 5V (via USB port)

Modulation GFSK

RF Output Power 0.22mW (-6.57dBm)

Antenna Type Internal Antenna, Non-User Replaceable
Antenna Gain 2.61dBi

Number of Antenna 2

Number of Channels 75

Channel Separation (MHz) 1MHz

External Ports Line-in port
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3.3 Independent Operation Modes

The basic operation modes are:

A. Transmitting
Low channel, with USB audio input
Middle channel, with USB audio input
High channel, with USB audio input
Low channel, with Line-in audio input
Mid channel, with Line-in audio input
. High channel, with Line-in audio input
B. Receiving

1. Low channel

2. Middle channel

3. High channel
C. Standby
D. Off

ogrwnNE

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label

- Technical Description
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level. The

test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5.
All testing were performed according to the procedures in ANSI C63.4:2009.

Table 5: List of Test Channel

Channel Frequency (MHz)
Low 2403
Middle 2440
High 2477

4.3 Special Accessories and Auxiliary Equipment

Table 6: List of Auxiliary Equipment

Description Manufacturer Model Name Serial Number
Notebook PC Lenovo 4290-RT8 R9-FW93G
iPod Apple A1238 8K039T1Y9ZU
Printer Canon BJC-1000SP n.a.

4.4 Countermeasures to achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in
the Constructional Data Form or the Technical Construction File. No additional measures were
employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Ant. Tower

1-4m

EUT& 3m
Support Unj =

Turn Tahle

Ground Plane

Test Receiver

W

B oa
o 4a
&4
Pa

Diagram of Measurement Equipment Configuration for Mains Conduction Measurement

EUT &
Support stand
LISN
&0cI
|
Ground plane
Testreceive | |__|L—
Pl oo o
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Field strength of fundamental and harmonics

RESULT: Passed
Test date : 2011-10-01 to 2011-10-02
Test standard : FCC Part 15.249(a)
Clause A2.9 of RSS-210
Basic standard : ANSI C63.4:2009 and RSS-Gen Issue 3
Limit : FCC Part 15.249(a)
Clause A2.9(a) of RSS-210
Kind of test site : 3m Semi-Anechoic Chamber
Test setup
Operation Mode : A
Ambient temperature : 23°C
Relative humidity : 58%
Atmospheric pressure : 101.0 kPa

Refer to following tables for details.
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Table 7: Test results of Field strength of fundamen  tal and harmonics

Field Strength of Fundamental of ANT 1
Frequency I ading Level (dBuv/m) Limit (dBuV/m) Antenna _
(MH2) o Verdict
Average Peak Average Peak Polarization
2403 89.40 91.28 94 114 Horizontal Pass
87.40 89.19 94 114 Vertical Pass
2440 87.30 89.14 94 114 Horizontal Pass
85.10 87.74 94 114 Vertical Pass
2477 83.80 86.45 94 114 Horizontal Pass
82.40 85.74 94 114 Vertical Pass
Field Strength of Fundamental of ANT 2
Fr?,\o,'ll,ﬁcy Reading Level (dBuV/m) Limit (dBuV/m) Antenna |
Average Peak Average Peak Polarization
2403 89.20 91.01 94 114 Horizontal Pass
87.70 89.35 94 114 Vertical Pass
2440 85.60 88.06 94 114 Horizontal Pass
77.50 79.50 94 114 Vertical Pass
2477 81.60 84.14 94 114 Horizontal Pass
74.70 77.48 94 114 Vertical Pass
Field Strength of Harmonics of ANT 1
Frequency : o
(MHz) Reading Level (dBuV/m) Limit (dBuV/m) Antenna Verdict
Average Peak Average Peak Polarization
4806 51.80 53.26 54 74 Horizontal Pass
48.70 52.50 54 74 Vertical Pass
4880 46.00 48.78 54 74 Horizontal Pass
45.70 48.39 54 74 Vertical Pass
4954 46.10 49.39 54 74 Horizontal Pass
46.10 48.69 54 74 Vertical Pass
Field Strength of Harmonics of ANT 2
Frequency - —
(MHz) Reading Level (dBuVv/m) Limit (dBuV/m) Ant(_ann_a Verdict
Average Peak Average Peak Polarization
4806 48.30 51.68 54 74 Horizontal Pass
49.70 50.92 54 74 Vertical Pass
4880 45,90 48.22 54 74 Horizontal Pass
41.80 44.76 54 74 Vertical Pass
4954 42.70 44.63 54 74 Horizontal Pass
38.90 41.38 54 74 Vertical Pass
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5.1.2 Radiated Emissions

RESULT:

Test date
Test standard

Basic standard
Limit
Kind of test site

Test setup

Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

Passed

2011-10-01 to 2011-10-03

FCC Part 15.249(a) & (d), (e)

Clause A2.9 of RSS-210

ANSI C63.4:2009 and RSS-Gen Issue 3
FCC Part 15.249(a) & FCC Part 15.209 (a)
Clause A2.9(a) & (b) of RSS-210

3m Semi-Anechoic Chamber

A, B&C
24°C

48%
101.0 kPa

During the pretest the EUT was rotated through threee orthogonal axes to determine the
attitude that maximizes the emissions. After that the EUT was manually handled to find the
orientation that has the maximum emission, which is the orientation shown in the test setup

photos.

The range from 9 kHz to 26 GHz was investigated and carried out on all operation modes,
except for the range shown in the attached appendix no emissions were found. Refer to

attached Appendix 1 for details.
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5.1.3 99% Bandwidth

RESULT: Passed
Date of testing : 2011-09-22

Test standard : RSS-Gen clause 4.6.1
Basic standard : RSS-Gen Issue 3
Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 23C

Relative humidity : 53%

Atmospheric pressure : 101.0 kPa

Table 8: Test results of 99% Bandwidth

Channel Chann((a'l/IFHr;a)quency 99% (Iiﬂa;llg)w idth Limit (MHz) Remark
Low Channel 2403 1.062 / ANT 1
Mid Channel 2440 1.080 / ANT 1
High Channel 2477 1.092 / ANT 1
Low Channel 2403 1.062 / ANT 2
Mid Channel 2440 1.074 / ANT 2
High Channel 2477 1.092 / ANT 2
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Test Plots of 99% Bandwidth
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High Channel
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Middle Channel
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5.1.4 Band Edge

RESULT: Passed
Date of testing 2011-10-01

Test standard

Basic standard
Limit

Kind of test site

FCC part 15.249(d)

RSS-210 A2.9(b)

ANSI C63.4:2009 and RSS-Gen Issue 3
FCC part 15.249(d)

RSS-210 A2.9(b)

3m Semi-Anechoic Chamber

Test setup

Test Channel : Low/ High
Operation mode : A
Ambient temperature : 24°C
Relative humidity : 48%
Atmospheric pressure : 101 kPa

Table 9: Test results of Band Edge

Field Strength of Band Edge of ANT 1
Fr‘(a&‘;lezr;cy Reading Level (dBuV/m) Limit (dBuV/m) Antenna ,
Average Peak Average Peak Polarization Verdict
2390 29.40 47.30 54 74 Horizontal Pass
29.50 48.20 54 74 Vertical Pass
2483.5 29.20 51.90 54 74 Horizontal Pass
29.13 52.92 54 74 Vertical Pass
Field Strength of Band Edge of ANT 2
F“(emezr;cy Reading Level (dBuV/m) Limit (dBuV/m) Antenna _
Average Peak Average Peak Polarization | /er®Ict
2390 29.40 47.50 54 74 Horizontal Pass
29.60 46.70 54 74 Vertical Pass
24835 28.80 50.75 54 74 Horizontal Pass
28.90 44.30 54 74 Vertical Pass

Refer to attached Appendix 1 for details.
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5.1.5 Conducted Emissions

RESULT: Passed
Date of testing : 2011-09-23
Test standard : FCC part 15.207
Clause 7.2.4 of RSS-Gen Issue 3
Basic standard : ANSI C63.4:2009 and RSS-Gen Issue 3
Limit : FCC part 15.207
Kind of test site : Shielded Room
Test setup
Input Voltage : AC 120V, 60Hz
Operation mode : A&B
Ambient temperature : 24°C
Relative humidity : 48%
Atmospheric pressure : 101 kPa

Refer to attached Appendix 1 for details.
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6. Safety Human exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Passed

Since maximum peak output power of the transmitter is <60/fgn,ymW, i.e.
0.22mW<25(=60/2.4)mW, hence the EUT is exclueded from SAR evaluation according to
FCC KDB publication 447498 D01: Mobile Portable RF Exposure.

The measured peak output power of the transmitter is only 0.22mW. According to RSS-102
Issue 4 March 2010 clause 2.5, from 2.2 GHz up to 3 GHz inclusively and if the output power
(i.e. the higher of the conducted or effective isotropic radiated power (e.i.r.p.) source-based
time-averaged output power) is less than, or equal to 20 mW for General Public Use and 100
mW for Controlled Use, then the transmitters are exempt from routine SAR and RF exposure
evaluations, therefore the EUT is deemed to fulfill the requirement without additional test.




A TUVRheinland®

Produkte

Products
Prufbericht - Nr.: 17022544 001 Seite 21 von 23
Test Report No. Page 21 of 23

7. Photographs of the Test Set-Up

Photograph 1: Set-up for Radiated Emissions (below 30MHz)

Photograph 2: Set-up for Radiated Emissions (below 1GH2z)
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Photograph 3: Set-up for Radiated Emissions (above 1GHz)
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Test plots of Radiated Emissioins, operation mode A

Antenna 1
- ACCURATE TECHNOLOGY CO., LTD. Site: 968 chamber
AT c F1 Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen P R .China Fan(+86-0755-26503306
Job Mo pei #6181 Polarization Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC SV
Testitem: Radiation Test Date: 2011/10/02
Temp.( CYHum.(%) 24 C/48 % Time: 8:34:02
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Mode A Distance:  3m
Moaodel:  RF-GUWV1202
kW anufacturer: ZEM
Maote:  AMT 1
0.0 dBuv/m
| Timit1: —_—

60

50

40

30

20

0.0 H H H H H . H H | H H H H
30000 40 50 60 70 80 300 400 500 600 700 10000 MHz
Freq Reading Factor Result Limit  |Margin Height | Degree
No (MHZ) | @Buvim) | d8) | (dBuvim) |(aBuvim) | (@B | PR | em) | (deg) | FREMAN
1 192 00458 1724 16.06 3330 4350 [-1020) aP

Fage: 1 http A ate-lab, com
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Moo pel #5182 Folanization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/02
Temp{ C¥Hum.(%) 24 C/48% Time: 8:40:02
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: A Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: AMT 1

700 dBuV/m

| limit1:

60

50

40

30

20

10

oo : : R : : : : L

30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree

NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
1 192.0000) 2185 16.05 37.90 4350 560 QP
2 368 6485 2090 2150 4240 4600 360 QP
3 417 7991 19.82 2313 4295 46.00 305 QP

Page: 1 hitp: A ate-lab.com
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #5185 Folanization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/02
Temp{ C¥Hum.(%) 24 C/48% Time: 9:00:25
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: A2 Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: AMT 1
700 dBuV/m
| limit1: —_—
60
50
40
30
20
10
oo : : R : : : : L
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
1 368.6482] 1339 2150 34 89 4600 [-11.11] QP

Page: 1 hitp: A ate-lab.com
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #6186 Folanization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/02
Temp{ C¥Hum.(%) 24 C/48% Time: 9:07:17
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: A2 Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: AMT 1
700 dBuV/m
| limit1: —_—
60
50
40
30
20
L S S S S
oo : : R : : : : L
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
1 191.9950| 2346 16.05 3951 4350 399 QP
2 368 6499 2102 2150 4252 4600 348 | QP
3 417 8080 1957 2313 4270 46.00 330 QP

Page: 1 hitp: A ate-lab.com
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #5189 Folanization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/02
Temp{ C¥Hum.(%) 24 C/48% Time: 9:26:44
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: A3 Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: AMT 1
700 dBuV/m
| limit1: —_—
60
50
40
30
20
10
oo : : R : : : : L
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
1 191.9983| 1542 16.06 3148 4350 [-12.02] QP

Page: 1 hitp: A ate-lab.com
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Moo pel #5180 Folanization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/02
Temp{ C¥Hum.(%) 24 C/48% Time: 9:32:29
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: A3 Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: AMT 1

700 dBuV/m

| limit1:

60

50

40

30

20

10

oo : : R : : : : L

30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree

NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
1 192.0124| 2232 16.05 3837 4350 513 QP
2 368 6520 1841 2150 3991 4600 509 | QP
3 417 8000 1946 2313 4259 46.00 -341 QP

Page: 1 hitp: A ate-lab.com
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(w0))

y ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Moo pel #5193 Folanization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/02
Temp{ C¥Hum.(%) 24 C/48% Time: 9:52:01
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: Ad Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: AMT 1

700 dBuV/m

| limit1: —_—

60

50

40

30

20

10

oo : : R : : : : L

30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree

NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
1 147 4658 2669 14 .50 4119 4350 -2.31 QP
2 368 6534 2251 2150 44 .01 4600 -199 | QP

Page: 1 hitp: A ate-lab.com
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(w0))

y ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #5184 Folanization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/02
Temp{ C¥Hum.(%) 24 C/48% Time: 9:59:55
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: Ad Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: AMT 1
700 dBuV/m
| limit1: —_—
60
50
40
30
20
10
oo : : R : : : : L
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
1 147 4517 2019 14 .50 34 69 4350 -5.81 QP

Page: 1 hitp: A ate-lab.com
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(w0))

y ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Moo pel #5197 Folanization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/02
Temp{ C¥Hum.(%) 24 C/48% Time: 10:18:44
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: AS Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: AMT 1

700 dBuV/m

| limit1:

60

50

40

30

20

10

oo : : R : : : : L

30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree

NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
1 147 4677 27.30 14 .50 41.80 4350 1700 QP
2 368 6530 2119 2150 4769 4600 =331 QP
3 4301036 2122 2298 4420 46.00 -1.80 | QP

Page: 1 hitp: A ate-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1.Bldg.A Changyuan MNew Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #5198 Folanization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/02
Temp{ C¥Hum.(%) 24 C/48% Time: 10:24:05
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: AS Distance.  3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote: AMT 1
700 dBuV/m
| limit1: —_—
60
50
40
1 2! :
30 A ............
B 11X A4 AR S o S 111 11T e TSSO SR SRS S S
L A S S
oo : : L : : : L
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
1 147 4670 19.89 14 .50 3439 4350 9.1 QP
2 184 3198| 18726 15.91 3417 4350 333 QP

Page: 1

hitp:/feanive ate-lab.com
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(w0))

y ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Moo pel #5201 Folanization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/02
Temp{ C¥Hum.(%) 24 C/48% Time: 10:45:48
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: AB Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: AMT 1

700 dBuV/m

| limit1:

60

50

40

30

20

10

oo : : R : : : : L

30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree

NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
1 147 4590 2750 14 .50 42.00 4350 -150 | QP
2 368 6513 21186 2150 47 66 4600 334 | QP
3 417 8140 1985 2313 4298 46.00 302 QP

Page: 1 hitp: A ate-lab.com
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- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

AT c F1 Bldg A Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Mo pel #6202 Polarization:  Vertical

Standard: FCC Class 15C 3M Radiated Fower Source: DC 5Y

Testitem: Radiation Test Date: 2011410502

Temp{ C¥Hum.(%) 24 C/48% Time: 10:53:18

EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI

Mode: A6 Distance:  3m

Manufacturer: ZEN

Model:  RF-GUWY1202

Mote: AMT 1

F0.0 dBu¥/m

limit1: —_—
60
50
40
1 :
30 ‘. ____________
P VR LA LL) (1C T rt Suunpurapnene 11 111 {11111 JU WIS L1 YN el S [ LJLJ
T S L S S S S SO S
oo : : R : : : : L
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
Nol wbzy | (eBuvim) | @B) | (dBuvim) | (dBuvim) | (@B) | DS | em) | (deq) | ek
1 147 4612 2023 14 50 3473 4350 577 aF

Page: 1 hitp: A ate-lab.com
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- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

AT c F1 Bldg A Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Mo pel #6124 Polarization:  Vertical

Standard: FCC Class 15C 3M Radiated Fower Source: DC 5Y

Testitem: Radiation Test Date: 2011410401

Temp{ C¥Hum.(%) 24 C/48% Time: 8:34:49

EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI

Mode: A Distance:  3m

Manufacturer: ZEN

Model:  RF-GUWY1202

Mote: AMT 1

100.0  dBu¥/m

limit1: —_—
90 il R R A S
80
70
60
50
40
30
200 : : : : : N N
1000.000 2000 3000 5000 6000 7000 80003000 18000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
Nol wbzy | (eBuvim) | @B) | (dBuvim) | (dBuvim) | (@B) | DS | em) | (deq) | ek
1 2402790 95 64 =745 5919 11400 [-24 81| peak
2 2402790 94 85 -7 45 87.40 94.00 -BED | AVG
3 45805 567 5279 -0.29 5250 74.00 |-21.50| peak
4 4505 567 4599 -0.29 45.70 5400 530 AVG

Page: 1 hitp: A ate-lab.com
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- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

AT c F1 Bldg A Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Moo pel #6125 Folanization:  Honzontal

Standard: FCC Class 15C 3M Radiated Fower Source: DC 5Y

Testitem: Radiation Test Date: 2011410401

Temp{ C¥Hum.(%) 24 C/48% Time: 8:44:25

EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI

Mode: A Distance:  3m

Manufacturer: ZEN

Model:  RF-GUWY1202

Mote: AMT 1

100.0  dBu¥/m

limit1: —_—
90 il ; _____________________________________________________________________________________
80
70
60
50
40
30
200 : : : : : N N
1000.000 2000 3000 5000 6000 7000 80003000 18000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
Nol wbzy | (eBuvim) | @B) | (dBuvim) | (dBuvim) | (@B) | DS | em) | (deq) | ek
1 2403 068 9573 =745 91.28 11400 [-2272| peak
2 2403068 96 85 -7 45 89.40 94.00 -BD | AVG
3 4505550 5355 -0.29 53268 74.00 |-20.74] peak
4 4505550 S208 -0.29 51.80 5400 220 AVG

Page: 1 hitp: A ate-lab.com
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Manufacturer: ZEN

Model:  RF-GUWY1202

- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

AT c F1 Bldg A Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Mo pel #6129 Polarization:  Vertical

Standard: FCC Class 15C 3M Radiated Fower Source: DC 5Y

Testitem: Radiation Test Date: 2011410401

Temp{ C¥Hum.(%) 24 C/48% Time: 9:17:23

EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI

Mode: A2 Distance:  3m

Mote: AMT 1

100.0  dBu¥/m

limit1: —_—
L1 I O S S S
80
70
60
50
40
30
200 : : : : : N N
1000.000 2000 3000 5000 6000 7000 80003000 18000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
Nol wbzy | (eBuvim) | @B) | (dBuvim) | (dBuvim) | (@B) | DS | em) | (deq) | ek
1 2439 796 8510 =736 8774 11400 [-26.26| peak
2 2439796 9248 -7.38 85.10 94.00 -8.90 | AVG
3 4579427 43 28 013 4839 74.00 |-2561| peak
4 4379427 4557 013 4570 5400 B30 AVG

Page: 1 hitp: A ate-lab.com
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- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

AT c F1 Bldg A Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Moo pel #5130 Folanization:  Honzontal

Standard: FCC Class 15C 3M Radiated Fower Source: DC 5Y

Testitem: Radiation Test Date: 2011410401

Temp{ C¥Hum.(%) 24 C/48% Time: 9:28:45

EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI

Mode: A2 Distance:  3m

Manufacturer: ZEN

Model:  RF-GUWY1202

Mote: AMT 1

100.0  dBu¥/m

limit1: —_—
L1 I O S S
80
70
60
50
40
30
200 : : : : : N N
1000.000 2000 3000 5000 6000 7000 80003000 18000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
Nol wbzy | (eBuvim) | @B) | (dBuvim) | (dBuvim) | (@B) | DS | em) | (deq) | ek
1 2439782 98 50 =736 5914 11400 [-24 36| peak
2 2439782 94 66 -7.38 87.30 94.00 -BT0 | AVG
3 4579504 A3 65 013 4878 74.00 |-2522| peak
4 4579504 4557 013 46.00 5400 -SB00 | AVG

Page: 1 hitp: A ate-lab.com
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¢ ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290
Fax +86-0755-26503398

Science & Industry Park Manshan Shenzhen P R .China

Job Moo pel #6133 Folanization:  Vertical
Standard: FCC Class 15C 3M Radiated Fower Source: DC 5Y
Testitem: Radiation Test Date: 2011410401

Temp{ C¥Hum.(%) 24 C/48% Time: 10:01:45

EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Mode: A3 Distance:  3m

hodel: RF-GUWY1202
Manufacturer: ZEN

Mote: AMT 1

100.0  dBu¥/m

limit1: —

90

a0

70

60

50

40

a0

200 H H H I H H H H H
1000.000 2‘[Il]l] 3‘l]l]l] I 5Il]l]l] llil]l]l] ?I*l]l]l] él]l]l]él]l]l]l 18000.0MHz
o | iy | pmmne [ Tam T Et Tt T s [ gy | e
1 2476 760 9311 -TA7 8574 114.00 [-28.26| peak
2 2476760 8977 -7 .37 8240 9400 |-11B0| AVG
3 4954 717 48 21 048 4869 74.00 |-25.31] peak
4 4954 717 4562 048 4610 5400 T80 AVG
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- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

AT c F1 Bldg A Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Moo pel #6134 Folanization:  Honzontal

Standard: FCC Class 15C 3M Radiated Fower Source: DC 5Y

Testitem: Radiation Test Date: 2011410401

Temp{ C¥Hum.(%) 24 C/48% Time: 101217

EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI

Mode: A3 Distance:  3m

Manufacturer: ZEN

Model:  RF-GUWY1202

Mote: AMT 1

100.0  dBu¥/m

limit1: —_—
L1 S S S
x
80
70
60
50
40
30
200 : : : : N N
1000.000 2000 3000 5000 6000 7000 80003000 18000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
Nol wbzy | (eBuvim) | @B) | (dBuvim) | (dBuvim) | (@B) | DS | em) | (deq) | ek
1 2476 760 9382 -TA7 8645 114.00 [-27.55| peak
2 2476760 9117 -7 .37 83.80 94.00 |-1020| AVG
3 4953 525 45 .91 048 4939 74.00 |-2461| peak
4 4953525 4562 048 4610 5400 T80 AVG

Page: 1 hitp: A ate-lab.com
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Produkte
Products

¢ ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290
Fax +86-0755-26503398

Science & Industry Park Manshan Shenzhen P R .China

Job Moo pel #5137 Folanization:  Honzontal
Standard: FCC Class 15C 3M Radiated Fower Source: DC 5Y
Testitem: Radiation Test Date: 2011410401

Temp{ C¥Hum.(%) 24 C/48% Time: 104727

EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Mode: A4 Distance:  3m

hodel: RF-GUWY1202
Manufacturer: ZEN

Mote: AMT 1

100.0  dBu¥/m

limit1: —_—
I S R NS S MO N U S0 B
80
70
60
50
40 ey
(AT L
200 : : : : : N N
1000.000 2000 3000 5000 6000 7000 80009000 18000.0MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
Nol wbzy | (eBuvim) | @B) | (dBuvim) | (dBuvim) | (@B) | DS | em) | (deq) | ek
1 2402770 a7 a3 =745 a0.45 11400 [-2352| peak
2 2402770 95 25 -7 45 87.80 94.00 -B.20 | AVG
3 4505 580 5324 -0.29 5205 74.00 |-21.05] peak
4 4305580 S069 -0.29 5040 5400 S3B0 | AVG

Page: 1 hitp: A ate-lab.com
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- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

AT c F1 Bldg A Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Mo pel #6138 Polarization:  Vertical

Standard: FCC Class 15C 3M Radiated Fower Source: DC 5Y

Testitem: Radiation Test Date: 2011410401

Temp{ C¥Hum.(%) 24 C/48% Time: 10:58:54

EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI

Mode: A4 Distance:  3m

Manufacturer: ZEN

Model:  RF-GUWY1202

Mote: AMT 1

100.0  dBu¥/m

limit1: —_—
L1 I - S S S
80
70
60
50
40
30
200 : : : : : N N
1000.000 2000 3000 5000 6000 7000 80003000 18000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
Nol wbzy | (eBuvim) | @B) | (dBuvim) | (dBuvim) | (@B) | DS | em) | (deq) | ek
1 2402812 95 92 =745 5947 11400 [-24 53| peak
2 2402812 95 05 -7 45 87.60 94.00 640 | AVG
3 4505613 5303 -0.29 5274 74.00 |-21.26| peak
4 4505613 078 -0.29 5050 5400 S350 AVG

Page: 1 hitp: A ate-lab.com
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Manufacturer: ZEN

Model:  RF-GUWY1202

- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

AT c F1 Bldg A Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Mo pel #5141 Polarization:  Vertical

Standard: FCC Class 15C 3M Radiated Fower Source: DC 5Y

Testitem: Radiation Test Date: 2011410401

Temp{ C¥Hum.(%) 24 C/48% Time: 11:31:55

EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI

Mode: A5 Distance:  3m

Mote: AMT 1

100.0  dBu¥/m

limit1: —_—
L1 N S S S
80
70
60
50
40
30
200 : : : : : N N
1000.000 2000 3000 5000 6000 7000 80003000 18000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
Nol wbzy | (eBuvim) | @B) | (dBuvim) | (dBuvim) | (@B) | DS | em) | (deq) | ek
1 2439770 9340 =736 86 .04 114.00 [-27 96| peak
2 2439770 91.96 -7.38 84 .60 94.00 940 | AVG
3 4580606 4978 013 4929 74.00 |-24.11] peak
4 45330606 4707 013 47.20 5400 H80 | AVG
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- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

AT c F1 Bldg A Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Moo pel #5142 Folanization:  Honzontal

Standard: FCC Class 15C 3M Radiated Fower Source: DC 5Y

Testitem: Radiation Test Date: 2011410401

Temp{ C¥Hum.(%) 24 C/48% Time: 11:42:04

EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI

Mode: A5 Distance:  3m

Manufacturer: ZEN

Model:  RF-GUWY1202

Mote: AMT 1

100.0  dBu¥/m

limit1: —_—
L1 I : 2 S S
80
70
60
50
40
30
200 : : : : : N N
1000.000 2000 3000 5000 6000 7000 80003000 18000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
Nol wbzy | (eBuvim) | @B) | (dBuvim) | (dBuvim) | (@B) | DS | em) | (deq) | ek
1 2439728 95 95 =736 5959 11400 [-24 41| peak
2 2439728 94 46 -7.38 87.10 94.00 -6.90 | AVG
3 4579580 43 B0 013 4873 74.00 |-2527| peak
4 4579580 4637 013 46.50 5400 STH0 | AVG
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Produkte
Products

¢ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1Bldg,A Changyuan MNew Material Port Keyuan Rd, Tel:+86-0755-26503290
Faw +86-0755-265033396

Science & Industry Park Manshan Shenzhen P R China

Job Moo pel #5145 Folanization:  Vertical
Standard: FCC Class 15C 3M Radiated Fower Source: DC 5Y
Test item: Radiation Test Date: 201110401

Temp.{ C¥Hum.(%) 24 C/48% Time: 12:20:18

EUT: R acketfish Wireless Headset Transmitter Engineer Signature:  PEI
Mode: A6 Distance:  3m

hadel: RF-GUY1202
Manufacturer: ZEN

Moter  ANT 1

100.0  dBu¥/m

limit1: —

a0

80

70

60

50

40

30
200 : : : : : N N
1000.000 2000 3000 5000 6000 7000 80003000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
Noo |\ wbzy | (Bavim) | (@B) | (dBuvim) | (dBuvim) | (@B) | DR | em) | weg) | REMEK
1 2476734 9288 -T37 2551 11400 [-28.49| peak
2 2476 734 Q027 =TT §2.90 400 |-1110] AVG
3 4954 594 4778 045 4826 74.00 |-2574] peak
4 4954 594 45472 0.48 44590 54.00 B0 | AVG
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Produkte
Products

¢ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1Bldg,A Changyuan MNew Material Port Keyuan Rd, Tel:+86-0755-26503290
Faw +86-0755-265033396

Science & Industry Park Manshan Shenzhen P R China

Job Moo pel #5146 Folanization:  Honzontal
Standard: FCC Class 15C 3M Radiated Fower Source: DC 5Y
Test item: Radiation Test Date: 201110401

Temp.{ C¥Hum.(%) 24 C/48% Time: 12:31:57

EUT: R acketfish Wireless Headset Transmitter Engineer Signature:  PEI
Mode: A6 Distance:  3m

hadel: RF-GUY1202
Manufacturer: ZEN

Moter  ANT 1

100.0  dBu¥/m

limit1: —

a0

80

70

60

50

40

30
200 : : : : N N
1000.000 2000 3000 5000 6000 7000 80003000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
Noo |\ wbzy | (Bavim) | (@B) | (dBuvim) | (dBuvim) | (@B) | DR | em) | weg) | REMEK
1 2478750 94 51 -T37 2724 11400 [-26.76| peak
2 2476750 Q9217 =TT g4 80 9400 920 | AVG
3 4953480 4542 045 45,90 74.00 |-25.10| peak
4 4953 480 4602 0.48 4650 54.00 STA0 | AVG

Page: 1 hitp: A ate-lab.com




Produkte
Products

Appendix 1 A TUVRheinland®
17022544 001

Page 25 of 118

9 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1Bldg,A Changyuan MNew Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen PR .China Fax +86-0755-26503396

Job Moo pel #5317 Folanization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011510403
Temp.{ C¥Hum.(%) 24 C/48% Time: 10:39:52
EUT: R acketfish Wireless Headset Transmitter Engineer Signature:  PEI
Mode: A Distance:  3m
Model: RF-GUY1202
Manufacturer: ZEN
Mote: AMT 1

80.0  dBuV/m

limit1: —_—

70

60

50

40

30

20 ....................................................................................

10.0 ;

18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree

Noo |\ wbzy | (Bavim) | (@B) | (dBuvim) | (dBuvim) | (@B) | DR | em) | weg) | REMEK
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1Bldg,A Changyuan MNew Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen PR .China Fax +86-0755-26503396
Job Moo pel #5318 Folanization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011510403
Temp.{ C¥Hum.(%) 24 C/48% Time: 10:44:35
EUT: R acketfish Wireless Headset Transmitter Engineer Signature:  PEI
Mode: A Distance:  3m
Model: RF-GUY1202
Manufacturer: ZEN
Mote: AMT 1
80.0  dBuV/m
limit1: —_—
70
60
50
40
30
20 ....................................................................................
10.0 ;
18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
Noo |\ wbzy | (Bavim) | (@B) | (dBuvim) | (dBuvim) | (@B) | DR | em) | weg) | REMEK
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1Bldg,A Changyuan MNew Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen PR .China Fax +86-0755-26503396

Job Moo pel #5321 Folanization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011510403
Temp.{ C¥Hum.(%) 24 C/48% Time: 10:58:54
EUT: R acketfish Wireless Headset Transmitter Engineer Signature:  PEI
Mode: A2 Distance:  3m
Model: RF-GUY1202
Manufacturer: ZEN
Mote:  ANT 1

80.0  dBuV/m

limit1: —_—

70

60

50

40

30

20 ....................................................................................

10.0 ;

18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree

Noo |\ wbzy | (Bavim) | (@B) | (dBuvim) | (dBuvim) | (@B) | DR | em) | weg) | REMEK
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1Bldg,A Changyuan MNew Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen PR .China Fax +86-0755-26503396
Job Moo pel #5327 Folanization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011510403
Temp.{ C¥Hum.(%) 24 C/48% Time: 11:03:22
EUT: R acketfish Wireless Headset Transmitter Engineer Signature:  PEI
Mode: A2 Distance:  3m
Model: RF-GUY1202
Manufacturer: ZEN
Mote: AMT 1
80.0  dBuV/m
limit1: —_—
0 ....................................................................................
60 ....................................................................................
50
40
30
20 ....................................................................................
10.0 ;
18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
Noo |\ wbzy | (Bavim) | (@B) | (dBuvim) | (dBuvim) | (@B) | DR | em) | weg) | REMEK
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #5325 Folanization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/03
Temp{ C¥Hum.(%) 24 C/48% Time: 11:19:00
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: A3 Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: ANT 1
80.0  dBuV/m
limit1: —_—
0 ....................................................................................
60
50
40
30
20 ....................................................................................
10.0 ;
18000.000 20000 25000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1Bldg,A Changyuan MNew Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen PR .China Fax +86-0755-26503396
Job Moo pel #5376 Folanization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011510403
Temp.{ C¥Hum.(%) 24 C/48% Time: 11:24:56
EUT: R acketfish Wireless Headset Transmitter Engineer Signature:  PEI
Mode: A3 Distance:  3m
Model: RF-GUY1202
Manufacturer: ZEN
Mote: AMT 1
80.0  dBuV/m
limit1: —_—
70
60
50
40
30
20 ....................................................................................
10.0 ;
18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
Noo |\ wbzy | (Bavim) | (@B) | (dBuvim) | (dBuvim) | (@B) | DR | em) | weg) | REMEK

Page: 1 hitp: A ate-lab.com
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1Bldg,A Changyuan MNew Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen PR .China Fax +86-0755-26503396

Job Moo pel #5379 Folanization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011510403
Temp.{ C¥Hum.(%) 24 C/48% Time: 11:38:01
EUT: R acketfish Wireless Headset Transmitter Engineer Signature:  PEI
Mode: Ad Distance:  3m
Model: RF-GUY1202
Manufacturer: ZEN
Mote: AMT 1

80.0  dBuV/m

limit1: —_—

70

60

50

40

30

20 ....................................................................................

10.0 ;

18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree

Noo |\ wbzy | (Bavim) | (@B) | (dBuvim) | (dBuvim) | (@B) | DR | em) | weg) | REMEK

Page: 1 hitp: A ate-lab.com
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1Bldg,A Changyuan MNew Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen PR .China Fax +86-0755-26503396
Job Moo pel #5330 Folanization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011510403
Temp.{ C¥Hum.(%) 24 C/48% Time: 11:44:06
EUT: R acketfish Wireless Headset Transmitter Engineer Signature:  PEI
Mode: Ad Distance:  3m
Model: RF-GUY1202
Manufacturer: ZEN
Mote: AMT 1
80.0  dBuV/m
limit1: —_—
70
60
50
40
30
20 ....................................................................................
10.0 ;
18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
Noo |\ wbzy | (Bavim) | (@B) | (dBuvim) | (dBuvim) | (@B) | DR | em) | weg) | REMEK

Page: 1 hitp: A ate-lab.com
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1Bldg,A Changyuan MNew Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen PR .China Fax +86-0755-26503396

Job Moo pel #5333 Folanization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011510403
Temp.{ C¥Hum.(%) 24 C/48% Time: 11:57:47
EUT: R acketfish Wireless Headset Transmitter Engineer Signature:  PEI
Mode: AS Distance:  3m
Model: RF-GUY1202
Manufacturer: ZEN
Mote: AMT 1

80.0  dBuV/m

limit1: —_—

70

60

50

40

30

20 ....................................................................................

10.0 ;

18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree

Noo |\ wbzy | (Bavim) | (@B) | (dBuvim) | (dBuvim) | (@B) | DR | em) | weg) | REMEK
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1Bldg,A Changyuan MNew Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen PR .China Fax +86-0755-26503396
Job Moo pel #5334 Folanization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011510403
Temp.{ C¥Hum.(%) 24 C/48% Time: 12:04:45
EUT: R acketfish Wireless Headset Transmitter Engineer Signature:  PEI
Mode: AS Distance:  3m
Model: RF-GUY1202
Manufacturer: ZEN
Mote: AMT 1
80.0  dBuV/m
limit1: —_—
70
60
50
40
30
20 ....................................................................................
10.0 ;
18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
Noo |\ wbzy | (Bavim) | (@B) | (dBuvim) | (dBuvim) | (@B) | DR | em) | weg) | REMEK
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1Bldg,A Changyuan MNew Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen PR .China Fax +86-0755-26503396

Job Moo pel #5337 Folanization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011510403
Temp.{ C¥Hum.(%) 24 C/48% Time: 12:21:44
EUT: R acketfish Wireless Headset Transmitter Engineer Signature:  PEI
Mode: AB Distance:  3m
Model: RF-GUY1202
Manufacturer: ZEN
Mote: AMT 1

80.0  dBuV/m

limit1: —_—

70

60

50

40

30

20 ....................................................................................

10.0 ;

18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree

Noo |\ wbzy | (Bavim) | (@B) | (dBuvim) | (dBuvim) | (@B) | DR | em) | weg) | REMEK
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #5338 Folanization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/03
Temp{ C¥Hum.(%) 24 C/48% Time: 12:26:53
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: AB Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: ANT 1
80.0  dBuV/m
limit1: —_—
0 ....................................................................................
60
50
40
30
20 ....................................................................................
10.0 ;
18000.000 20000 25000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm

Page: 1 hitp: A ate-lab.com
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Antenna 2
- ACCURATE TECHNOLOGY CO., LTD. Site: 968 chamber
AT c F1 Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen P R .China Fan(+86-0755-26503306
Job Mo pei #6183 Polarization Horizontal
Standard: FCC Class 15C 3M Radiated Power Source: DC SV
Testitem: Radiation Test Date: 2011/10/02
Temp.( CYHum.(%) 24 C/48 % Time: 848:28
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Mode A Distance:  3m

hModel:  RF-GUW1202
kW anufacturer: ZEM

Mote:  AMT 2

Timit1: —_—
60
50
40
30
20
10
0.0 : : [ A : : : : R
30000 40 50 G0 70 60 300 400 500 600 700 1000.0 MHz
Freq Reading Factor Result Limit  |Margin Height | Degree
No (MHZ) | @Buvim) | d8) | (dBuvim) |(aBuvim) | (@B | PR | em) | (deg) | FREMAN
1 192.0026 2204 16.05 38.09 43.50 =541 Qp
2 368 6459 1778 21.50 39.28 46.00 £72 QP

Fage: 1 http A ate-lab, com




Appendix 1 /A TOVRheinland®
17022544 001
Produkte

Products Page 38 of 118

8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #5184 Folanization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/02
Temp{ C¥Hum.(%) 24 C/48% Time: 8:54:52
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: A Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: AMT 2
700 dBuV/m
| limit1: —_—
60
50
40
30
20
10
oo : : R : : : : L
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
1 192.0138| 1568 16.06 31.74 4350 [-11.76] QP
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Moo pel #5187 Folanization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/02
Temp{ C¥Hum.(%) 24 C/48% Time: 9:15:07
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: A2 Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: AMT 2

700 dBuV/m

| limit1:

60

50

40

30

20

10

oo : : R : : : : L

30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree

NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
1 192.0028| 2232 16.05 3837 4350 513 QP
2 368 6184 1895 2150 40.45 4600 555 QP
3 417 8124 1952 2313 4265 46.00 335 QP
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #5188 Folanization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/02
Temp{ C¥Hum.(%) 24 C/48% Time: 9:20:34
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: A2 Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: AMT 2
700 dBuV/m
| limit1: —_—
60
50
40
30
20
10
oo : : R : : : : L
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
1 192.0004| 1517 16.06 31.23 4350 [-1227] QP
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Moo pel #5191 Folanization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/02
Temp{ C¥Hum.(%) 24 C/48% Time: 9:39:26
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: A3 Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: AMT 2

700 dBuV/m

| limit1: —_—

60

50

40

30

20

10

oo : : R : : : : L

30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree

NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
1 192.0070| 2406 16.05 4011 4350 -339 | QP
2 4170892 1925 2311 47236 4600 3684 | QP

Page: 1 hitp: A ate-lab.com




Appendix 1 /A TOVRheinland®
17022544 001
Produkte

Products Page 42 of 118

8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #5192 Folanization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/02
Temp{ C¥Hum.(%) 24 C/48% Time: 9:44:11
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: A3 Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: AMT 2
700 dBuV/m
| limit1: —_—
60
50
40
30
20
10
oo : : R : : : : L
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
1 191.9970| 1846 16.06 34 52 4350 398 | QP
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y ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #5185 Folanization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/02
Temp{ C¥Hum.(%) 24 C/48% Time: 10:05:04
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: Ad Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: AMT 2
700 dBuV/m
| limit1: —_—
60
50
40
30
20
10
oo : : R : : : : L
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
1 147 4566 2064 14 .50 3514 4350 336 | QP
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(w0))

y ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Moo pel #5196 Folanization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/02
Temp{ C¥Hum.(%) 24 C/48% Time: 10:12:41
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: Ad Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: AMT 2

700 dBuV/m

| limit1:

60

50

40

30

20

10

oo : : R : : : : L

30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree

NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
1 147 4608 2749 14 .50 41.99 4350 -1.51 QP
2 368 6470 2130 2150 47280 4600 320 QP
3 4177989 1917 2313 4230 46.00 3700 QP
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- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

AT c F1 Bldg A Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Mo pel #6199 Polarization:  Vertical

Standard: FCC Class 15C 3M Radiated Fower Source: DC 5Y

Testitem: Radiation Test Date: 2011410502

Temp{ C¥Hum.(%) 24 C/48% Time: 10:30:28

EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI

Mode: A5 Distance:  3m

Manufacturer: ZEN

Model:  RF-GUWY1202

Mote: AMT 2

F0.0 dBu¥/m

(s E—
60
50
40
30
o DR R
10
0o : : R N : : : : R N
30000 40 50 60 70 80 300 400 500 600 700 10000 MHz
No | it | coavim) | (o) | (dmuvim) |ccpuvim) |ty |22 | o | ety | Reman
1 1474619 2089 14.50 3539 43.50 3.1 QP
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(w0))

y ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Moo pel #5200 Folanization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/02
Temp{ C¥Hum.(%) 24 C/48% Time: 10:37:18
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: AS Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: AMT 2

700 dBuV/m

| limit1: —_—

60

50

40

30

20

10

oo : : R : : : : L

30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree

NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
1 147 4510 2713 14 .50 41.63 4350 -187 | QP
2 368 6498 2275 2150 44 .25 4600 175 QP

Page: 1 hitp: A ate-lab.com
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o

Y ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1Bldg,A Changyuan MNew Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen PR .China Fax +86-0755-26503396
Job Moo pel #5203 Folanization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011510402
Temp.{ C¥Hum.(%) 24 C/48% Time: 10:58:19
EUT: R acketfish Wireless Headset Transmitter Engineer Signature:  PEI
Mode: AB Distance:  3m
Model: RF-GUY1202
Manufacturer: ZEN
Mote:  ANT 2
700 dBuV/m
| limit1: —_—
60
50
40
30
20
L B O
0.0 : : R : : : : L
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
Noo |\ wbzy | (Bavim) | (@B) | (dBuvim) | (dBuvim) | (@B) | DR | em) | weg) | REMEK
1 147 4662 2079 14 50 3529 4350 -8.21 QP
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Moo pel #5204 Folanization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/02
Temp{ C¥Hum.(%) 24 C/48% Time: 11.07:52
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: AB Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: AMT 2

700 dBuV/m

| limit1: —_—

60

50

40

30

20

10

oo : : R : : : : L

30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree

NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
1 147 4550 2726 14 .50 41.76 4350 -1.74 | QP
2 1597515 2577 14 60 40.37 4350 313 QP
3 3686409 2207 2150 4357 46.00 243 QP
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- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

AT c F1 Bldg A Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Moo pel #6126 Folanization:  Honzontal

Standard: FCC Class 15C 3M Radiated Fower Source: DC 5Y

Testitem: Radiation Test Date: 2011410401

Temp{ C¥Hum.(%) 24 C/48% Time: 8:54:17

EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI

Mode: A Distance:  3m

Manufacturer: ZEN

Model:  RF-GUWY1202

Mote: AMT 2

100.0  dBu¥/m

limit1: —_—
L1 I S S S S
80
70
60
50
40
30
200 : : : : : N N
1000.000 2000 3000 5000 6000 7000 80003000 18000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
Nol wbzy | (eBuvim) | @B) | (dBuvim) | (dBuvim) | (@B) | DS | em) | (deq) | ek
1 2402778 9546 =745 91.01 11400 [-22.899| peak
2 2402778 96 65 -7 45 89.20 94.00 - 80 | AVG
3 4505 580 5197 -0.29 5168 74.00 |-22.32| peak
4 4305580 4559 -0.29 45.30 5400 SST0 AVG
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- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

AT c F1 Bldg A Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Mo pel #6128 Polarization:  Vertical

Standard: FCC Class 15C 3M Radiated Fower Source: DC 5Y

Testitem: Radiation Test Date: 2011410401

Temp{ C¥Hum.(%) 24 C/48% Time: 9:06:58

EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI

Mode: A Distance:  3m

Manufacturer: ZEN

Model:  RF-GUWY1202

Mote: AMT 2

100.0  dBu¥/m

limit1: —_—
90 il N N S ———————
80
70
60
50
40
30
200 : : : : : N N
1000.000 2000 3000 5000 6000 7000 80003000 18000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
Nol wbzy | (eBuvim) | @B) | (dBuvim) | (dBuvim) | (@B) | DS | em) | (deq) | ek
1 2402790 98 50 =745 5935 114.00 [-24 65| peak
2 2402790 95 145 -7 45 g87.70 94.00 -B.30 | AVG
3 4505 607 51.21 -0.29 50.92 74.00 |-23.08| peak
4 4505807 4999 -0.29 4970 5400 30| AVG
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- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

AT c F1 Bldg A Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Moo pel #6131 Folanization:  Honzontal

Standard: FCC Class 15C 3M Radiated Fower Source: DC 5Y

Testitem: Radiation Test Date: 2011410401

Temp{ C¥Hum.(%) 24 C/48% Time: 9:39:29

EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI

Mode: A2 Distance:  3m

Manufacturer: ZEN

Model:  RF-GUWY1202

Mote: AMT 2

100.0  dBu¥/m

limit1: —_—
L1 I e [N S S S
80
70
60
50
40
30
200 : : : : : N N
1000.000 2000 3000 5000 6000 7000 80003000 18000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
Nol wbzy | (eBuvim) | @B) | (dBuvim) | (dBuvim) | (@B) | DS | em) | (deq) | ek
1 2439 748 95432 =736 8506 114.00 [-25894| peak
2 2439748 92 96 -7.38 85 .60 94.00 -840 | AVG
3 4580670 4309 013 4822 74.00 |-2578| peak
4 4330670 4577 013 45.90 5400 B0 AVG
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¢ ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290
Fax +86-0755-26503398

Science & Industry Park Manshan Shenzhen P R .China

Job Moo pel #6137 Folanization:  Vertical
Standard: FCC Class 15C 3M Radiated Fower Source: DC 5Y
Testitem: Radiation Test Date: 2011410401

Temp{ C¥Hum.(%) 24 C/48% Time: 9:50:14

EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Mode: A2 Distance:  3m

hodel: RF-GUWY1202
Manufacturer: ZEN

Mote: AMT 2

100.0  dBu¥/m

limit1: —

90

80

70

60

50

)

30

200 : : : : : [

1000.000 2000 3000 5000 6000 7000 800039000 18000.0MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree

Nol wbzy | (eBuvim) | @B) | (dBuvim) | (dBuvim) | (@B) | DS | em) | (deq) | ek
1 2439740 36 .36 -7.38 79.50 114.00 [-34 50| peak
2 2439 740| 84 86 736 77 50 9400 |-1650] AVG
3 4379.544 44 63 0.13 44 76 74.00 |-29.24| peak
4 4379.544 41 67 0.13 41.80 54.00 |-12.20| AVG
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g ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1 Bldg,A, Changyuan Mew Material Port Keyuan Rd, Tel:+88-0755-26503290
Fax +86-0755-26503396

Science & Industry Park Nanshan Shenzhen P R China

Job Moo pei #6135 Polarization:  Horzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/01

Temp.{ C¥Hum (%) 24 C/48% Time: 10:24.22

EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Mode: A3 Distance:  3m

hodel: RFE-GUW1202
Manufacturer: ZEMN

Mote: ANT 2

100.0  dBu¥/m

limit1: —_—
N USSR SRS O WO WU U O e
T T T
80 | e e [ e S
) I SN A S
S S S W U NS SO U O S SO
50
40
30 [t
200 : : : : : .,
1000.000 2000 3000 5000 6000 7000 80009000 18000.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No. (MHz) | (@Buvim) | (dB) | (dBuvim) |(dBuvim) | (aB) |PHE | em) | gegy | REma
1 2476776 9151 =737 g4 .14 114.00 [-29 86| peak
2 2476776 8897 =737 g1.60 9400 |-1240| AVG
3 4953612 44 15 048 44 63 7400 |-29.37| peak
4 4953612 42 22 048 4270 5400 |-11.300 AVG
Page: 1 hitp-ffniw ate-lab.com
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- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

AT c F1 Bldg A Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Mo pel #6136 Polarization:  Vertical

Standard: FCC Class 15C 3M Radiated Fower Source: DC 5Y

Testitem: Radiation Test Date: 2011410401

Temp{ C¥Hum.(%) 24 C/48% Time: 10:25:49

EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI

Mode: A3 Distance:  3m

Manufacturer: ZEN

Model:  RF-GUWY1202

Mote: AMT 2

100.0  dBu¥/m

limit1: —_—
90
80
70
B0 |
Y N SO
40
30
200 : : : : : N N
1000.000 2000 3000 5000 6000 7000 80003000 18000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
Nol wbzy | (eBuvim) | @B) | (dBuvim) | (dBuvim) | (@B) | DS | em) | (deq) | ek
1 2476750 84 85 -TA7 7748 11400 [-3652| peak
2 2476750 8207 -7 .37 7470 94.00 |-1930| AVG
3 4953612 4090 048 4138 74.00 |-3262| peak
4 49536812 3542 048 3590 2400 |-1510] AVG
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- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

AT c F1 Bldg A Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Moo pel #6139 Folanization:  Honzontal

Standard: FCC Class 15C 3M Radiated Fower Source: DC 5Y

Testitem: Radiation Test Date: 2011410401

Temp{ C¥Hum.(%) 24 C/48% Time: 11.09:18

EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI

Mode: A4 Distance:  3m

Manufacturer: ZEN

Model:  RF-GUWY1202

Mote: AMT 2

100.0  dBu¥/m

limit1: —_—
90 il S S S S S S A
80
70
60
50
40
30
200 : : : : : N N
1000.000 2000 3000 5000 6000 7000 80003000 18000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
Nol wbzy | (eBuvim) | @B) | (dBuvim) | (dBuvim) | (@B) | DS | em) | (deq) | ek
1 2402772 9546 =745 91.01 11400 [-22.899| peak
2 2402772 g7 25 -7 45 89.80 94.00 20 | AVG
3 4805576 5152 -0.29 5123 74.00 |-2277| peak
4 4305576 4539 -0.29 4510 5400 580 AVG
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- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

AT c F1 Bldg A Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Mo pel #6140 Polarization:  Vertical

Standard: FCC Class 15C 3M Radiated Fower Source: DC 5Y

Testitem: Radiation Test Date: 2011410401

Temp{ C¥Hum.(%) 24 C/48% Time: 11:19:07

EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI

Mode: A4 Distance:  3m

Manufacturer: ZEN

Model:  RF-GUWY1202

Mote: AMT 2

100.0  dBu¥/m

limit1: —_—
90 il ; _____________________________________________________________________________________
80
70
60
50
40
30
200 : : : : : N N
1000.000 2000 3000 5000 6000 7000 80003000 18000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
Nol wbzy | (eBuvim) | @B) | (dBuvim) | (dBuvim) | (@B) | DS | em) | (deq) | ek
1 2403317 9875 =745 8930 11400 [-24 70| peak
2 24032317 94 85 -7 45 87.40 94.00 -BED | AVG
3 4805 637 5106 -0.29 s0.77 74.00 |-23.23] peak
4 4505837 4919 -0.29 45.90 5400 S50 AVG
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- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

AT c F1 Bldg A Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Moo pel #5143 Folanization:  Honzontal

Standard: FCC Class 15C 3M Radiated Fower Source: DC 5Y

Testitem: Radiation Test Date: 2011410401

Temp{ C¥Hum.(%) 24 C/48% Time: 11:54:28

EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI

Mode: A5 Distance:  3m

Manufacturer: ZEN

Model:  RF-GUWY1202

Mote: AMT 2

100.0  dBu¥/m

limit1: —_—
L1 I S S S S
¢
80
70
60
50
40
30
200 : : : : : N N
1000.000 2000 3000 5000 6000 7000 80003000 18000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
Nol wbzy | (eBuvim) | @B) | (dBuvim) | (dBuvim) | (@B) | DS | em) | (deq) | ek
1 2439 7B a4 50 =736 8744 11400 [-26.56| peak
2 2439766 9226 -7.38 84 .90 94.00 910 | AVG
3 4579547 43 80 013 48093 74.00 |-25.07| peak
4 4579547 4657 013 46.70 5400 T30 AVG
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¢ ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290
Fax +86-0755-26503398

Science & Industry Park Manshan Shenzhen P R .China

Job Moo pel #5144 Folanization:  Vertical
Standard: FCC Class 15C 3M Radiated Fower Source: DC 5Y
Testitem: Radiation Test Date: 2011410401

Temp{ C¥Hum.(%) 24 C/48% Time: 12:08:24

EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Mode: A5 Distance:  3m

hodel: RF-GUWY1202
Manufacturer: ZEN

Mote: AMT 2

100.0  dBu¥/m

limit1: —

90

80

70

60

50

)

30

200 : : : : : [

1000.000 2000 3000 5000 6000 7000 800039000 18000.0MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree

Nol wbzy | (eBuvim) | @B) | (dBuvim) | (dBuvim) | (@B) | DS | em) | (deq) | ek
1 2440206 B36.50 -7.38 7914 11400 [-34 86| peak
2 2440 306| 64 46 736 7710 9400 |-16 90| AVG
3 4879.588 44 79 0.13 44 92 74.00 |-29.08| peak
4 4379.538 4247 0.13 42 .60 54.00 |-1140| AVG
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- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

AT c F1 Bldg A Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Moo pel #5147 Folanization:  Honzontal

Standard: FCC Class 15C 3M Radiated Fower Source: DC 5Y

Testitem: Radiation Test Date: 2011410401

Temp{ C¥Hum.(%) 24 C/48% Time: 12:42:26

EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI

Mode: A6 Distance:  3m

Manufacturer: ZEN

Model:  RF-GUWY1202

Mote: AMT 2

100.0  dBu¥/m

limit1: —_—
90
80
70
B0 |
Y N SO
40
30
200 : : : : : N N
1000.000 2000 3000 5000 6000 7000 80003000 18000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
Nol wbzy | (eBuvim) | @B) | (dBuvim) | (dBuvim) | (@B) | DS | em) | (deq) | ek
1 2476799 9323 -TA7 85 86 11400 [-28.14| peak
2 2476799 a0 67 -7 .37 8330 9400 |-1070| AVG
3 4953 817 44 21 048 44 89 74.00 |-29.31| peak
4 4953817 4172 048 4220 2400 | -1180) AVG
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #5148 Folanization:  Vertical
Standard: FCC Class 15C 3M Radiated Fower Source: DC 5Y
Testitem: Radiation Test Date: 2011410401
Temp{ C¥Hum.(%) 24 C/48% Time: 12:53.27
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Mode: A6 Distance:  3m

hodel: RF-GUWY1202
Manufacturer: ZEN

Mote: AMT 2

100.0  dBu¥/m

limit1: —

90

a0

70

60

50

40

a0

200 H H H H H H H H
1000.000 2‘[Il]l] 3‘l]l]l] I 5000 llil]l]l] ?I*l]l]l] él]l]l]él]l]l]l 18000.0MHz
o | iy | pmmne [ Tam T Et Tt T s [ gy | e
1 2TETH2 86 .56 -TA7 7949 11400 [-34 51| peak
2 2476752 8477 -7 .37 7740 94 .00 |-16.60 QP
3 4953 810 A0 48 048 40.94 74.00 |-33.08| peak
4 4953810 3T g2 048 3530 2400 |15 70 AVG
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #5319 Folanization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/03
Temp{ C¥Hum.(%) 24 C/48% Time: 104927
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: A Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: ANT 2
80.0  dBuV/m
limit1: —_—
0 ....................................................................................
60
50
40
30
20 ....................................................................................
10.0 ;
18000.000 20000 25000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #5320 Folanization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/03
Temp{ C¥Hum.(%) 24 C/48% Time: 10:54:14
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: A Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: ANT 2
80.0  dBuV/m
limit1: —_—
0 ....................................................................................
60 ....................................................................................
50
40
30
20 ....................................................................................
10.0 ;
18000.000 20000 25000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #5323 Folanization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/03
Temp{ C¥Hum.(%) 24 C/48% Time: 11:.08:44
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: A2 Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: ANT 2
80.0  dBuV/m
limit1: —_—
0 ....................................................................................
60
50
40
30
20 ....................................................................................
10.0 ;
18000.000 20000 25000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #5324 Folanization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/03
Temp{ C¥Hum.(%) 24 C/48% Time: 11:13:17
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: A2 Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: ANT 2
80.0  dBuV/m
limit1: —_—
0 ....................................................................................
60
50
40
30
20 ....................................................................................
10.0 ;
18000.000 20000 25000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #5327 Folanization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/03
Temp{ C¥Hum.(%) 24 C/48% Time: 11:28:56
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: A3 Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: ANT 2
80.0  dBuV/m
limit1: —_—
0 ....................................................................................
60
50
40
30
20 ....................................................................................
10.0 ;
18000.000 20000 25000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #5328 Folanization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/03
Temp{ C¥Hum.(%) 24 C/48% Time: 11:33:32
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: A3 Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: ANT 2
80.0  dBuV/m
limit1: —_—
0 ....................................................................................
60
50
40
30
20 ....................................................................................
10.0 ;
18000.000 20000 25000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #5331 Folanization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/03
Temp{ C¥Hum.(%) 24 C/48% Time: 11:49:28
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: Ad Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: ANT 2
80.0  dBuV/m
limit1: —_—
0 ....................................................................................
60
50
40
30
20 ....................................................................................
10.0 ;
18000.000 20000 25000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm

Page: 1 hitp: A ate-lab.com




Produkte
Products

Appendix 1 A TUVRheinland®
17022544 001

Page 68 of 118

8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #5337 Folanization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/03
Temp{ C¥Hum.(%) 24 C/48% Time: 11:53:28
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: Ad Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: ANT 2
80.0  dBuV/m
limit1: —_—
0 ....................................................................................
60
50
40
30
20 ....................................................................................
10.0 ;
18000.000 20000 25000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #5335 Folanization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/03
Temp{ C¥Hum.(%) 24 C/48% Time: 12:10:50
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: AS Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: ANT 2
80.0  dBuV/m
limit1: —_—
0 ....................................................................................
60
50
40
30
20 ....................................................................................
10.0 ;
18000.000 20000 25000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #5336 Folanization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/03
Temp{ C¥Hum.(%) 24 C/48% Time: 12:16:27
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: AS Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: ANT 2
80.0  dBuV/m
limit1: —_—
0 ....................................................................................
60
50
40
30
20 ....................................................................................
10.0 ;
18000.000 20000 25000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #5339 Folanization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/03
Temp{ C¥Hum.(%) 24 C/48% Time: 12:33:12
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: AB Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: ANT 2
80.0  dBuV/m
limit1: —_—
0 ....................................................................................
60
50
40
30
20 ....................................................................................
10.0 ;
18000.000 20000 25000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #5340 Folanization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2011/10/03
Temp{ C¥Hum.(%) 24 C/48% Time: 12:39:25
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: AB Distance.  3m
hodel: RF-GUWY1202
Manufacturer: ZEN
Mote: ANT 2
80.0  dBuV/m
limit1: —_—
0 ....................................................................................
60
50
40
30
20 ....................................................................................
10.0 ;
18000.000 20000 25000.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
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Test plots of Radiated Emissions, operation mode B&C

Antenna 1
- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1 Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen P R China Fan +86-0755-26503308
Job Mo pei #6217 Polarization:  Horzontal
Standard: RSS-210 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011/1002
Temp.l Cy¥Hum. (%) 24 C/48% Time: 12:36:35
EUT: R ocketfish Wireless Headset System Engineer Signature:  FEI
Mode: B.1 Distance:  3m

Model:  RF-GUWV1202
Manufacturer: ZEM

Mote:  ANT 1

limit1: —

60

50

40

30

20

10

0.0 H H H H H H H H H H H | H
30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq Reading Factor Result Limit  |Margin Height | Degree
No (MHZ) | (@Buvim) | (dB) | (dBuvim) |(dBuvim)| (@) |CHE | em | egy | FEME
1 1919843 22728 16.05 383 4350 5149 QP
2 417 7913 1913 2313 4226 45.00 374 Qar
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1Bldg.&, Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503280
Science & Industry Park Manshan Shenzhen P.R .China Fax +86-0755-26503306
Job Moo pel #6218 Folarization:  Werical
Standard: R5S5-210 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum (%) 24 C/48% Time: 12:41:13
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI
Mode: B Distance: 3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote: ANT 1
700 dBu¥/m
| limit1: —_—
60
50
40
30
20
10
oo : : N : : : L
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Fesult Limit  [Margin Height | Dearee
MOl MHzZ) | @Buvim) | (dB) | (dBuvim) | (cBuvim) | (aB) | PR | tem) | (deg) | RO
1 192.0079| 1487 1606 3093 4350 [-1257| QP

Page: 1
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8 ACCURATE TECHNOLOGY CO., LTD. Site” 986 chamber
AT c F1.Bldg.A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Manshan Shenzhen P.R .China Fax +86-0755-26503306

Job Moo pel #6221 Folarization:  Honzontal
Standard: R5S5-210 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum (%) 24 C/48% Time: 12:02:13
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI
Mode: B.2 Distance: 3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote: ANT 1

700 dBu¥/m

| limit1: —_—

60

50

40

30

20

10

oo : : [ N : : : : L

30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Fesult Limit  [Margin Height | Dearee

MOl MHzZ) | @Buvim) | (dB) | (dBuvim) | (cBuvim) | (aB) | PR | tem) | (deg) | RO
1 192.0070| 24.00 16.05 40.05 4350 345 QP
2 417 8024 1873 2313 41.86 46.00 414 | QP
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ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg A Changyuan Mew Material Fort Keyuan Rd,
Science & Industry Park Nanshan Shenzhen P .R.China

Site: 966 chamber

Tel+86-0755-26503290
Fax +86-0755-26503306

Job Moo pel #6272 Folarization:  Werical
Standard: R5S5-210 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum (%) 24 C/48% Time: 12:.08:26
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI
Mode: B.2 Distance: 3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote: ANT 1
700 dBu¥/m
| limit1: —_—
60
50
40
30
20
10
oo : : N : : : L
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Fesult Limit  [Margin Height | Dearee
MOl MHzZ) | @Buvim) | (dB) | (dBuvim) | (cBuvim) | (aB) | PR | tem) | (deg) | RO
1 192.0023| 1541 1606 3147 4350 [-1203] QP
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8 ACCURATE TECHNOLOGY CO., LTD. Site” 986 chamber
AT c F1.Bldg.A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Manshan Shenzhen P.R .China Fax +86-0755-26503306

Job Moo pel #6275 Folarization:  Honzontal
Standard: R5S5-210 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum (%) 24 C/48% Time: 13:26:55
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI
Mode: B.3 Distance: 3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote: ANT 1

700 dBu¥/m

| limit1: —_—

60

50

40

30

20

10

oo : : [ N : : : : L

30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Fesult Limit  [Margin Height | Dearee

MOl MHzZ) | @Buvim) | (dB) | (dBuvim) | (cBuvim) | (aB) | PR | tem) | (deg) | RO
1 191.9984| 2338 16.05 3943 4350 407 QP
2 417 7988 1925 2313 4238 46.00 362 QP
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1Bldg.&, Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503280
Science & Industry Park Manshan Shenzhen P.R .China Fax +86-0755-26503306
Job Moo pel #6276 Folarization:  Werical
Standard: R5S5-210 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum (%) 24 C/48% Time: 12:31:15
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI
Mode: B.3 Distance: 3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote: ANT 1
700 dBu¥/m
| limit1: —_—
60
50
40
30
20
10
oo : : N : : : L
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Fesult Limit  [Margin Height | Dearee
MOl MHzZ) | @Buvim) | (dB) | (dBuvim) | (cBuvim) | (aB) | PR | tem) | (deg) | RO
1 191.9952| 15.01 1606 31.07 4350 [-1243| QP
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8 ACCURATE TECHNOLOGY CO., LTD. Site” 986 chamber
AT c F1.Bldg.A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Manshan Shenzhen P.R .China Fax +86-0755-26503306

Job Moo pel #6267 Folarization:  Honzontal
Standard: R5S5-210 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum (%) 24 C/48% Time: 17:24:44
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI
Mode: B Distance: 3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote: ANT 1

0.0  dBu¥/m

limit1: —_—

80

70

60

50

40

30

20

0.0 : : : : : L

1000.000 2000 3000 5000 600D 7000 80003000 18000.0 MHz
Freq. Reading Factor Fesult Limit  [Margin Height | Dearee

MOl MHzZ) | @Buvim) | (dB) | (dBuvim) | (cBuvim) | (aB) | PR | tem) | (deg) | RO
1 2562208 5591 -5.91 49.00 74.00 |-2500| peak
2 2562208 5418 -5.91 4727 54.00 BT3| AVG
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8 ACCURATE TECHNOLOGY CO., LTD. Site” 986 chamber
AT c F1.Bldg.A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Manshan Shenzhen P.R .China Fax +86-0755-26503306

Job Moo pel #6268 Folarization:  Werical
Standard: R5S5-210 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum (%) 24 C/48% Time: 17:31:41
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI
Mode: B Distance: 3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote: ANT 1

0.0  dBu¥/m

limit1: —_—

80

70

60

50

40

30

20

0.0 : : : : : L

1000.000 2000 3000 5000 600D 7000 80003000 18000.0 MHz
Freq. Reading Factor Fesult Limit  [Margin Height | Dearee

MOl MHzZ) | @Buvim) | (dB) | (dBuvim) | (cBuvim) | (aB) | PR | tem) | (deg) | RO
1 25621921 6041 -5.91 5350 74.00 |-2050| peak
2 25621921 5391 -5.91 52.00 54.00 200 | AVG
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8 ACCURATE TECHNOLOGY CO., LTD. Site” 986 chamber
AT c F1.Bldg.A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Manshan Shenzhen P.R .China Fax +86-0755-26503306

Job Moo pel #6271 Folarization:  Honzontal
Standard: R5S5-210 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum (%) 24 C/48% Time: 1752:36
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI
Mode: B.2 Distance: 3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote: ANT 1

0.0  dBu¥/m

limit1: —_—

80

70

60

50

40

30

20

0.0 : : : : : L

1000.000 2000 3000 5000 600D 7000 80003000 18000.0 MHz
Freq. Reading Factor Fesult Limit  [Margin Height | Dearee

MOl MHzZ) | @Buvim) | (dB) | (dBuvim) | (cBuvim) | (aB) | PR | tem) | (deg) | RO
1 2601580 5494 572 4822 74.00 |-2578| peak
2 2601580 53472 572 46.70 54.00 T30 | AVG
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8 ACCURATE TECHNOLOGY CO., LTD. Site” 986 chamber
AT c F1.Bldg.A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Manshan Shenzhen P.R .China Fax +86-0755-26503306

Job Moo pel #6277 Folarization:  Werical
Standard: R5S5-210 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum (%) 24 C/48% Time: 18:00:19
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI
Mode: B.2 Distance: 3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote: ANT 1

0.0  dBu¥/m

limit1: —_—

80

70

60

50

40

30

20

0.0 : : : : : L

1000.000 2000 3000 5000 600D 7000 80003000 18000.0 MHz
Freq. Reading Factor Fesult Limit  [Margin Height | Dearee

MOl MHzZ) | @Buvim) | (dB) | (dBuvim) | (cBuvim) | (aB) | PR | tem) | (deg) | RO
1 2601645 5955 572 5283 74.00 |-21.17| peak
2 2601645 5301 572 5129 54.00 271 AVG
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8 ACCURATE TECHNOLOGY CO., LTD. Site” 986 chamber
AT c F1.Bldg.A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Manshan Shenzhen P.R .China Fax +86-0755-26503306

Job Moo pel #6275 Folarization:  Honzontal
Standard: R5S5-210 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum (%) 24 C/48% Time: 18:24:49
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI
Mode: B.3 Distance: 3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote: ANT 1

0.0  dBu¥/m

limit1: —_—

80

70

60

50

40

30

20

0.0 : : : : : L

1000.000 2000 3000 5000 600D 7000 80003000 18000.0 MHz
Freq. Reading Factor Fesult Limit  [Margin Height | Dearee

MOl MHzZ) | @Buvim) | (dB) | (dBuvim) | (cBuvim) | (aB) | PR | tem) | (deg) | RO
1 2641.095] 5681 -5.68 5013 74.00 |-2387| peak
2 2641095 5508 -6.68 4840 54.00 H 60| AVG
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8 ACCURATE TECHNOLOGY CO., LTD. Site” 986 chamber
AT c F1.Bldg.A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Manshan Shenzhen P.R .China Fax +86-0755-26503306

Job Moo pel #6276 Folarization:  Werical
Standard: R5S5-210 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum (%) 24 C/48% Time: 18:32:21
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI
Mode: B.3 Distance: 3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote: ANT 1

0.0  dBu¥/m

limit1: —_—

80

70

60

50

40

30

20

0.0 : : : : : L

1000.000 2000 3000 5000 600D 7000 80003000 18000.0 MHz
Freq. Reading Factor Fesult Limit  [Margin Height | Dearee

MOl MHzZ) | @Buvim) | (dB) | (dBuvim) | (cBuvim) | (aB) | PR | tem) | (deg) | RO
1 2641095 5998 -5.68 5330 74.00 |-2070| peak
2 2641095 5828 -6.68 5160 54.00 240 | AVG

Page: 1 hitp fenvew atc-1ab. com




Produkte
Products

Appendix 1 A TUVRheinland®
17022544 001

Page 85 of 118

ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1.Bldg.A Chanayuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen P.R .China Fan+86-0755-26503306

Job Moo pel #6305

Mode: B

Manufacturer: ZEN

Standard: RSS-210 3M Radiated
Testitem: Radiation Test
Temp.{ CY¥Hum.(%) 24 C/48%
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI

Model: RFE-GUYW1202

Polanization:  Honzontal
Power Source: DC 5Y
Date: 2011/10/03

Time: 9:31:14

Distance: 3m

Mote: ANT 1

a0.0 dBu¥/m

60

{1 S

limit1: —

50

40

30

20 ....................................................................................

10,0 :

18000000 20000 25000.0 MHz
No. (iﬁi) (Eaeiglf?ng) F(?:lpét?r (d%is\iflntw) (dBLlurTflftm) M(erg;n petectr | o) | oeq) | Femrt
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1.Bldg.A Chanayuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen P.R .China Fan+86-0755-26503306

Job Moo pel #6306

Mode: B

Manufacturer: ZEN

Standard: RSS-210 3M Radiated
Testitem: Radiation Test
Temp.{ CY¥Hum.(%) 24 C/48%
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI

Model: RFE-GUYW1202

Polanization:  Vertical
Power Source: DC 5Y
Date: 2011/10/03
Time: 9:36:24

Distance: 3m

Mote: ANT 1

a0.0 dBu¥/m

{1 S

L

limit1: —

50

40
30
20 ....................................................................................
10,0 :
18000000 20000 25000.0 MHz
No. (iﬁi) (Eaeiglf?ng) F(?:lpét?r (d%is\iflntw) (dBLlurTflftm) M(erg;n petectr | o) | oeq) | Femrt
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1.Bldg.A Chanayuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen P.R .China Fan+86-0755-26503306

Job Moo pel #6309

Mode: B.2

Manufacturer: ZEN

Standard: RSS-210 3M Radiated
Testitem: Radiation Test
Temp.{ CY¥Hum.(%) 24 C/48%
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI

Model: RFE-GUYW1202

Polanization:  Honzontal
Power Source: DC 5Y
Date: 2011/10/03

Time: 9:53:11

Distance: 3m

Mote: ANT 1

a0.0 dBu¥/m

60

{1 S

limit1: —

50

40

30

20 ....................................................................................

10,0 :

18000000 20000 25000.0 MHz
No. (iﬁi) (Eaeiglf?ng) F(?:lpét?r (d%is\iflntw) (dBLlurTflftm) M(erg;n petectr | o) | oeq) | Femrt
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1.Bldg.A Chanayuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen P.R .China Fan+86-0755-26503306

Job Moo pel #6310

Mode: B.2

Manufacturer: ZEN

Standard: RSS-210 3M Radiated
Testitem: Radiation Test
Temp.{ CY¥Hum.(%) 24 C/48%
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI

Model: RFE-GUYW1202

Polanization:  Vertical
Power Source: DC 5Y
Date: 2011/10/03
Time: 10:00:37

Distance: 3m

Mote: ANT 1

a0.0 dBu¥/m

60

{1 S

limit1: —

50

40

30

20 ....................................................................................

10,0 :

18000000 20000 25000.0 MHz
No. (iﬁi) (Eaeiglf?ng) F(?:lpét?r (d%is\iflntw) (dBLlurTflftm) M(erg;n petectr | o) | oeq) | Femrt
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1.Bldg.A Chanayuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen P.R .China Fan+86-0755-26503306

Job Moo pel #6313

Mode: B.3

Manufacturer: ZEN

Standard: RSS-210 3M Radiated
Testitem: Radiation Test
Temp.{ CY¥Hum.(%) 24 C/48%
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI

Model: RFE-GUYW1202

Polanization:  Honzontal
Power Source: DC 5Y
Date: 2011/10/03

Time: 10:16:34

Distance: 3m

Mote: ANT 1

a0.0 dBu¥/m

60

{1 S

limit1: —

50

40

30

20 ....................................................................................

10,0 :

18000000 20000 25000.0 MHz
No. (iﬁi) (Eaeiglf?ng) F(?:lpét?r (d%is\iflntw) (dBLlurTflftm) M(erg;n petectr | o) | oeq) | Femrt
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1.Bldg.A Chanayuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen P.R .China Fan+86-0755-26503306

Job Moo pel #6314

Mode: B.3

Manufacturer: ZEN

Standard: RSS-210 3M Radiated
Testitem: Radiation Test
Temp.{ CY¥Hum.(%) 24 C/48%
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI

Model: RFE-GUYW1202

Polanization:  Vertical
Power Source: DC 5Y
Date: 2011/10/03
Time: 10:22:15

Distance: 3m

Mote: ANT 1

a0.0 dBu¥/m

60

{1 S

limit1: —

50

40

30

20 ....................................................................................

10,0 :

18000000 20000 25000.0 MHz
No. (iﬁi) (Eaeiglf?ng) F(?:lpét?r (d%is\iflntw) (dBLlurTflftm) M(erg;n petectr | o) | oeq) | Femrt
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Antenna 2

ACCURATE TECHNOLOGY COQ., LTD.

F1 Bldg.A Changyuan New Material Port Keyuan Rd,
Science & Industry Park Manshan Shenzhen P R China

Site: 966 chamber

Tel:+86-0755-26503290
Fax +86-0755-26503396

Job Mo pei #6219

Mode: B.1

Manufacturer: ZEM

Standard: RSS-210 3M Radiated
Testitem: Radiation Test
Temp.l Cy¥Hum. (%) 24 C/48%
EUT: R ocketfish Wireless Headset System

Maodel:  RF-GUWV1202

Puolarization:

Power Source:

Date: 2011/10/02

Time: 124738

Engineer Signature:  FEI

Distance:

am

Vertical
D o

Mote:  ANT 2

(| Fp—
60
50
10
a0
20
10
0.0 : : I : : : R
30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
L T v I S e e R R
1 19194975 1502 16.08 31.08 4350 (1242 QP
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8 ACCURATE TECHNOLOGY CO., LTD. Site” 986 chamber
AT c F1.Bldg.A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Manshan Shenzhen P.R .China Fax +86-0755-26503306

Job Moo pel #6220 Folarization:  Honzontal
Standard: R5S5-210 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum (%) 24 C/48% Time: 12:54:20
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI
Mode: B Distance: 3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote: AMNT 2

700 dBu¥/m

| limit1: —_—

60

50

40

30

20

10

oo : : [ N : : : : L

30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Fesult Limit  [Margin Height | Dearee

MOl MHzZ) | @Buvim) | (dB) | (dBuvim) | (cBuvim) | (aB) | PR | tem) | (deg) | RO
1 192.0036| 2242 16.05 3847 4350 503 QP
2 417 8020 1882 2313 4195 46.00 405 QP
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ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg A Changyuan Mew Material Fort Keyuan Rd,
Science & Industry Park Nanshan Shenzhen P .R.China

Site: 966 chamber

Tel+86-0755-26503290
Fax +86-0755-26503306

Job Moo pel #6273 Folarization:  Werical
Standard: R5S5-210 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum (%) 24 C/48% Time: 13:14:55
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI
Mode: B.2 Distance: 3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote: AMNT 2
700 dBu¥/m
| limit1: —_—
60
50
40
30
20
10
oo : : N : : : L
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Fesult Limit  [Margin Height | Dearee
MOl MHzZ) | @Buvim) | (dB) | (dBuvim) | (cBuvim) | (aB) | PR | tem) | (deg) | RO
1 191.9903| 1313 1606 2919 4350 [-1431| QP
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8 ACCURATE TECHNOLOGY CO., LTD. Site” 986 chamber
AT c F1.Bldg.A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Manshan Shenzhen P.R .China Fax +86-0755-26503306

Job Moo pel #6224 Folarization:  Honzontal
Standard: R5S5-210 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum (%) 24 C/48% Time: 12:19:06
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI
Mode: B.2 Distance: 3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote: AMNT 2

700 dBu¥/m

| limit1: —_—

60

50

40

30

20

10

oo : : [ N : : : : L

30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Fesult Limit  [Margin Height | Dearee

MOl MHzZ) | @Buvim) | (dB) | (dBuvim) | (cBuvim) | (aB) | PR | tem) | (deg) | RO
1 192.0135| 2327 16.05 3932 4350 418 QP
2 417 8074 1944 2313 4257 46.00 343 QP
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1Bldg.&, Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503280
Science & Industry Park Manshan Shenzhen P.R .China Fax +86-0755-26503306
Job Moo pel #6227 Folarization:  Werical
Standard: R5S5-210 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum (%) 24 C/48% Time: 13:38:30
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI
Mode: B.3 Distance: 3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote: AMNT 2
700 dBu¥/m
| limit1: —_—
60
50
40
30
20
10
oo : : N : : : L
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Fesult Limit  [Margin Height | Dearee
MOl MHzZ) | @Buvim) | (dB) | (dBuvim) | (cBuvim) | (aB) | PR | tem) | (deg) | RO
1 191.9980| 1485 1606 3091 4350 [-1259| QP

Page: 1
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8 ACCURATE TECHNOLOGY CO., LTD. Site” 986 chamber
AT c F1.Bldg.A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Manshan Shenzhen P.R .China Fax +86-0755-26503306

Job Moo pel #6278 Folarization:  Honzontal
Standard: R5S5-210 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum (%) 24 C/48% Time: 13:45:20
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI
Mode: B.3 Distance: 3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote: AMNT 2

700 dBu¥/m

| limit1: —_—

60

50

40

30

20

10

oo : : [ N : : : : L

30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Fesult Limit  [Margin Height | Dearee

MOl MHzZ) | @Buvim) | (dB) | (dBuvim) | (cBuvim) | (aB) | PR | tem) | (deg) | RO
1 192.0118| 23.05 16.05 39.10 4350 440 QP
2 417 8050 1954 2313 42 87 46.00 333 QP
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8 ACCURATE TECHNOLOGY CO., LTD. Site” 986 chamber
AT c F1.Bldg.A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Manshan Shenzhen P.R .China Fax +86-0755-26503306

Job Moo pel #6269 Folarization:  Werical
Standard: R5S5-210 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum (%) 24 C/48% Time: 17:39:49
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI
Mode: B Distance: 3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote: ANT 2

0.0  dBu¥/m

limit1: —_—

80

70

60

50

40

30

20

0.0 : : : : : L

1000.000 2000 3000 5000 600D 7000 80003000 18000.0 MHz
Freq. Reading Factor Fesult Limit  [Margin Height | Dearee

MOl MHzZ) | @Buvim) | (dB) | (dBuvim) | (cBuvim) | (aB) | PR | tem) | (deg) | RO
1 2562196 5960 -5.91 5269 74.00 |-21.31| peak
2 25621968 57 87 -5.91 5096 54.00 304 | AVG
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8 ACCURATE TECHNOLOGY CO., LTD. Site” 986 chamber
AT c F1.Bldg.A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Manshan Shenzhen P.R .China Fax +86-0755-26503306

Job Moo pel #6270 Folarization:  Honzontal
Standard: R5S5-210 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum (%) 24 C/48% Time: 17 46:43
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI
Mode: B Distance: 3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote: ANT 2

0.0  dBu¥/m

limit1: —_—

80

70

60

50

40

30

20

0.0 : : : : : L

1000.000 2000 3000 5000 600D 7000 80003000 18000.0 MHz
Freq. Reading Factor Fesult Limit  [Margin Height | Dearee

MOl MHzZ) | @Buvim) | (dB) | (dBuvim) | (cBuvim) | (aB) | PR | tem) | (deg) | RO
1 2562196 5582 -5.91 4891 74.00 |-2509| peak
2 2562196 5428 -5.91 4737 54.00 HB3 | AVG
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8 ACCURATE TECHNOLOGY CO., LTD. Site” 986 chamber
AT c F1.Bldg.A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Manshan Shenzhen P.R .China Fax +86-0755-26503306

Job Moo pel #6273 Folarization:  Werical
Standard: R5S5-210 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum (%) 24 C/48% Time: 18:09:43
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI
Mode: B.2 Distance: 3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote: ANT 2

0.0  dBu¥/m

limit1: —_—

80

70

60

50

40

30

20

0.0 : : : : : L

1000.000 2000 3000 5000 600D 7000 80003000 18000.0 MHz
Freq. Reading Factor Fesult Limit  [Margin Height | Dearee

MOl MHzZ) | @Buvim) | (dB) | (dBuvim) | (cBuvim) | (aB) | PR | tem) | (deg) | RO
1 26016300 5931 572 5259 74.00 |-2141| peak
2 2601630 5772 572 51.00 54.00 300 | AVG
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8 ACCURATE TECHNOLOGY CO., LTD. Site” 986 chamber
AT c F1.Bldg.A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Manshan Shenzhen P.R .China Fax +86-0755-26503306

Job Moo pel #6274 Folarization:  Honzontal
Standard: R5S5-210 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum (%) 24 C/48% Time: 18:17:07
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI
Mode: B.2 Distance: 3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote: ANT 2

0.0  dBu¥/m

limit1: —_—

80

70

60

50

40

30

20

0.0 : : : : : L

1000.000 2000 3000 5000 600D 7000 80003000 18000.0 MHz
Freq. Reading Factor Fesult Limit  [Margin Height | Dearee

MOl MHzZ) | @Buvim) | (dB) | (dBuvim) | (cBuvim) | (aB) | PR | tem) | (deg) | RO
1 2601697 5560 572 4688 74.00 |-2512| peak
2 2601637 5392 572 47.20 54.00 £330 | AVG
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8 ACCURATE TECHNOLOGY CO., LTD. Site” 986 chamber
AT c F1.Bldg.A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Manshan Shenzhen P.R .China Fax +86-0755-26503306

Job Moo pel #6277 Folarization:  Werical
Standard: R5S5-210 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum (%) 24 C/48% Time: 18:39:02
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI
Mode: B.3 Distance: 3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote: ANT 2

0.0  dBu¥/m

limit1: —_—

80

70

60

50

40

30

20

0.0 : : : : : L

1000.000 2000 3000 5000 600D 7000 80003000 18000.0 MHz
Freq. Reading Factor Fesult Limit  [Margin Height | Dearee

MOl MHzZ) | @Buvim) | (dB) | (dBuvim) | (cBuvim) | (aB) | PR | tem) | (deg) | RO
1 2641111 5929 -5.68 5261 74.00 |-21.39| peak
2 2641111 5778 -6.68 51.10 54.00 290 | AVG
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8 ACCURATE TECHNOLOGY CO., LTD. Site” 986 chamber
AT c F1.Bldg.A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Manshan Shenzhen P.R .China Fax +86-0755-26503306

Job Moo pel #6278 Folarization:  Honzontal
Standard: R5S5-210 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum (%) 24 C/48% Time: 18:46:51
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI
Mode: B.3 Distance: 3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote: ANT 2

0.0  dBu¥/m

limit1: —_—

80

70

60

50

40

30

20

0.0 : : : : : L

1000.000 2000 3000 5000 600D 7000 80003000 18000.0 MHz
Freq. Reading Factor Fesult Limit  [Margin Height | Dearee

MOl MHzZ) | @Buvim) | (dB) | (dBuvim) | (cBuvim) | (aB) | PR | tem) | (deg) | RO
1 2641194 5621 -5.68 4953 74.00 |-2447| peak
2 2641194 54 63 -6.68 4800 54.00 H00 | AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1.Bldg.A Chanayuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen P.R .China Fan+86-0755-26503306

Job Moo pel #6307

Mode: B

Manufacturer: ZEN

Standard: RSS-210 3M Radiated
Testitem: Radiation Test
Temp.{ CY¥Hum.(%) 24 C/48%
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI

Model: RFE-GUYW1202

Polanization:  Vertical
Power Source: DC 5Y
Date: 2011/10/03
Time: 9:42:36

Distance: 3m

Mote: ANT 2

a0.0 dBu¥/m

60

{1 S

limit1: —

50

40

30

20 ....................................................................................

10,0 :

18000000 20000 25000.0 MHz
No. (iﬁi) (Eaeiglf?ng) F(?:lpét?r (d%is\iflntw) (dBLlurTflftm) M(erg;n petectr | o) | oeq) | Femrt
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1.Bldg.A Chanayuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen P.R .China Fan+86-0755-26503306

Job Moo pel #6308

Mode: B

Manufacturer: ZEN

Standard: RSS-210 3M Radiated
Testitem: Radiation Test
Temp.{ CY¥Hum.(%) 24 C/48%
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI

Model: RFE-GUYW1202

Polanization:  Honzontal
Power Source: DC 5Y
Date: 2011/10/03

Time: 9:48:40

Distance: 3m

Mote: ANT 2

a0.0 dBu¥/m

{1 S

L

limit1: —

50

40
30
20 ....................................................................................
10,0 :
18000000 20000 25000.0 MHz
No. (iﬁi) (Eaeiglf?ng) F(?:lpét?r (d%is\iflntw) (dBLlurTflftm) M(erg;n petectr | o) | oeq) | Femrt
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1.Bldg.A Chanayuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen P.R .China Fan+86-0755-26503306

Job Moo pel #6311

Mode: B.2

Manufacturer: ZEN

Standard: RSS-210 3M Radiated
Testitem: Radiation Test
Temp.{ CY¥Hum.(%) 24 C/48%
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI

Model: RFE-GUYW1202

Polanization:  Vertical
Power Source: DC 5Y
Date: 2011/10/03
Time: 10:05:39

Distance: 3m

Mote: ANT 2

a0.0 dBu¥/m

60

{1 S

limit1: —

50

40

30

20 ....................................................................................

10,0 :

18000000 20000 25000.0 MHz
No. (iﬁi) (Eaeiglf?ng) F(?:lpét?r (d%is\iflntw) (dBLlurTflftm) M(erg;n petectr | o) | oeq) | Femrt
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1.Bldg.A Chanayuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen P.R .China Fan+86-0755-26503306

Job Moo pel #6312

Mode: B.2

Manufacturer: ZEN

Standard: RSS-210 3M Radiated
Testitem: Radiation Test
Temp.{ CY¥Hum.(%) 24 C/48%
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI

Model: RFE-GUYW1202

Polanization:  Honzontal
Power Source: DC 5Y
Date: 2011/10/03
Time: 10:11:50

Distance: 3m

Mote: ANT 2

a0.0 dBu¥/m

60

{1 S

limit1: —

50

40

30

20 ....................................................................................

10,0 :

18000000 20000 25000.0 MHz
No. (iﬁi) (Eaeiglf?ng) F(?:lpét?r (d%is\iflntw) (dBLlurTflftm) M(erg;n petectr | o) | oeq) | Femrt
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1.Bldg.A Chanayuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen P.R .China Fan+86-0755-26503306

Job Moo pel #6315

Mode: B.3

Manufacturer: ZEN

Standard: RSS-210 3M Radiated
Testitem: Radiation Test
Temp.{ CY¥Hum.(%) 24 C/48%
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI

Model: RFE-GUYW1202

Polanization:  Vertical
Power Source: DC 5Y
Date: 2011/10/03
Time: 10:27:56

Distance: 3m

Mote: ANT 2

a0.0 dBu¥/m

60

{1 S

limit1: —

50

40

30

20 ....................................................................................

10,0 :

18000000 20000 25000.0 MHz
No. (iﬁi) (Eaeiglf?ng) F(?:lpét?r (d%is\iflntw) (dBLlurTflftm) M(erg;n petectr | o) | oeq) | Femrt
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1.Bldg.A Chanayuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen P.R .China Fan+86-0755-26503306

Job Moo pel #6316

Mode: B.3

Manufacturer: ZEN

Standard: RSS-210 3M Radiated
Testitem: Radiation Test
Temp.{ CY¥Hum.(%) 24 C/48%
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI

Model: RFE-GUYW1202

Polanization:  Honzontal
Power Source: DC 5Y
Date: 2011/10/03

Time: 10:34:21

Distance: 3m

Mote: ANT 2

a0.0 dBu¥/m

60

{1 S

limit1: —

50

40

30

20 ....................................................................................

10,0 :

18000000 20000 25000.0 MHz
No. (iﬁi) (Eaeiglf?ng) F(?:lpét?r (d%is\iflntw) (dBLlurTflftm) M(erg;n petectr | o) | oeq) | Femrt
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Test plots of Bandedge
Antenna 1
- ACCURATE TECHNOLOGY CO., LTD. Site: 968 chamber
AT c F1 Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen P R .China Fan(+86-0755-26503306
Job Mo pei #6178 Polarization Horizontal
Standard: FCC Part 15 Band Edge (243) Power Source: DC SV
Testitem: Radiation Test Date: 201110401
Temp.( CYHum.(%) 24 C/48 % Time: 18:39:09
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Mode A3 Distance:  3m

hModel:  RF-GUW1202
kW anufacturer: ZEM

Maote:  AMT 1

1200 dBuV/m

limit1: —
110 | ! !'1‘!‘,2,:,,,,,,7,,,
100 |l
90
80
70
60
50
40
1 N
20.0
2460.000 2500.0 MHz
Freq Reading Factor Result Limit  |Margin Height | Degree
No (MHZ) | @Buvim) | d8) | (dBuvim) |(aBuvim) | (@B | PR | em) | (deg) | FREMAN
1 2483500 5927 =737 51.80 7400 |-2210| peak
2 2483500 3657 -7.37 28.20 5400 |-2480 AVG
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #6173 Folanization:  Honzontal
Standard: FCC Part 15 Band Edge (2 4G) Power Source: DC 5V
Test item: Radiation Test Date: 201110401
Temp{ C¥Hum.(%) 24 C/48% Time: 17:28:47
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: A Distance.  3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote: AMT 1
120.0  dBuV/m
limit1:
L L 11 N I, mtz  —]
L
1]
80
70
60
50
40
30
20,0
2310.000 2420.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
1 2390.000] 5483 -7 .53 47.30 7400 |-2670| peak
2 2390000 3693 -7 .53 2940 5400 |-24 60| AVG
3 2400.000( 71.06 -7 .46 6360 7400 |-1040| peak
4 2400.000| 4566 -7 .46 38.20 54.00 |-1580| AVG
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #5174 Folanization:  Vertical
Standard: FCC Part 15 Band Edge (2 4G) Power Source: DC 5V
Test item: Radiation Test Date: 201110401
Temp{ C¥Hum.(%) 24 C/48% Time: 17:41:15
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: A Distance.  3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote: AMT 1
120.0  dBuV/m
limit1:
L L 11 N I, mtz  —]
L
1]
80
70
60
50
40
30
20,0
2310.000 2420.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
1 2390000 5573 -7 .53 4820 74.00 |-2580| peak
2 2390000 3703 -7 .53 2950 5400 |-24 50| AVG
3 2400.000| 6766 -7 .46 60.20 7400 |-13.80| peak
4 2400.000| 4366 -7 .46 36.20 54.00 |-17.80| AVG
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #5177 Folanization:  Vertical
Standard: FCC Part 15 Band Edge (2 4G) Power Source: DC 5V
Test item: Radiation Test Date: 201110401
Temp{ C¥Hum.(%) 24 C/48% Time: 18:27:44
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: A3 Distance.  3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote: AMT 1
120.0  dBuV/m
limit1: —_—
E L 11 AT mit2:  —|
L
-
1
0
60
50
40
A o EL ..................................................
20,0
2460.000 2500.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
1 2483500 6029 -7 .37 5292 7400 |-21.08| peak
2 2483500 3650 -7 37 2913 5400 |-24 87| AVG
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Antenna 2

ACCURATE TECHNOLOGY CO., LTD.

F1 Bldg,A Changyuan New Material Port Keyuan Rd,

Science & Industry Park Manshan Shenzhen P R China

Site: 966 chamber

Tel:+86-0755-26503290
Fax: +86-0755-26503306

Job Mo pei #6180

kW anufacturer: ZEM

Maodel:  RF-GUV1202

Standard: FCC Part 15 Band Edge (243)
Testitem: Radiation Test

Temp.( Cy¥Hum. (%) 24 C/r48%
EUT: R ocketfish Wireless Headset Transmitter
Mode A3

Polarization

Power Source

Date: 2011410401

Time: 19:10:20

Engineer Signature:  PEI
Distance:

am

Vertical
DC oy

Mote:  AMT 2

1200 dBuV/m

limit1: —
110 | ! !'1‘!‘,2,:,,,,,,7,,,
100 |l
T
80
70
60
50
40
B0 | S
20.0
2460.000 2500.0 MHz
Freq Reading Factor Result Limit  |Margin Height | Degree
No (MHZ) | @Buvim) | d8) | (dBuvim) |(aBuvim) | (@B | PR | em) | (deg) | FREMAN
1 2483500 51867 =737 4430 7400 |-29.70| peak
2 2483500 3627 -7.37 28.490 5400 |-25.10 AVG

Page: 1
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #6175 Folanization:  Honzontal
Standard: FCC Part 15 Band Edge (2 4G) Power Source: DC 5V
Test item: Radiation Test Date: 201110401
Temp{ C¥Hum.(%) 24 C/48% Time: 17:56:20
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: A Distance.  3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote: AMT 2
120.0  dBuV/m
limit1:
L L 11 N I, mtz  —]
L
1]
80
70
60
50
40
.
30 | d b
20,0
2310.000 2420.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
1 2390.000] 5503 -7 .53 47.50 7400 |-2650| peak
2 2390000 3693 -7 .53 2940 5400 |-24 60| AVG
3 2400.000( 7026 -7 .46 62.80 7400 |-11.20| peak
4 2400.000| 4526 -7 .46 37.80 54.00 |-1620| AVG
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26505290

Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096
Job Moo pel #6176 Folanization:  Vertical
Standard: FCC Part 15 Band Edge (2 4G) Power Source: DC 5V
Test item: Radiation Test Date: 201110401
Temp{ C¥Hum.(%) 24 C/48% Time: 18:11:08
EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI
Wode: A Distance.  3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote: AMT 2
120.0  dBuV/m
limit1:
L L 11 N I, mtz  —]
L
1]
80
70
60
50
40
30
20,0
2310.000 2420.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
NOl izy | (eBuvim) | (dB) | (dBuvim) | (dBuvim )| (dB) | PR | o) | ey | REm
1 2390.000| 5423 -7 .53 46.70 74.00 |-27.30| peak
2 2390000 3713 -7 .53 2960 5400 |-24 40| AVG
3 2400.000| 6866 -7 .46 61.20 7400 |-12.80| peak
4 2400.000] 4346 -7 .46 36.00 54.00 |-18.00| AVG
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- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

AT c F1 Bldg A Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-265033096

Job Moo pel #5179 Folanization:  Honzontal

Standard: FCC Part 15 Band Edge (2 4G) Power Source: DC 5V

Testitem: Radiation Test Date: 2011410401

Temp{ C¥Hum.(%) 24 C/48% Time: 18:54:24

EUT: R ocketfish Wireless Headset Transmitter Engineer Signature:  PEI

Mode: A3 Distance:  3m

Manufacturer: ZEN

Model:  RF-GUWY1202

Mote: AMT 2

1200  dBu¥/m

limit1: —
E L 11 AT mit2:  —|
T A
| T T
80
70
60
50
40
1 T S
200
2460.000 2500.0 MHz
Freq. Reading Factar Fesult Limit  |Margin Height | Deqree
NOl Mbz) | oBuvim) | (@B) | (dBuvim) |(aBuvim) | @By | PSS | tem) | (degy | REmak
1 7483500 5812 | 737 | 5075 7400 |-23 25| peak
7 2483500 3617 | 737 | 2880 5400 |-2520] AVG
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Test plots of Conducted Emissions

ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: Rocketfish Wireless Headset Transmitter M/N:RF-GUV1202
Manufacturer: ZEN

Operating Condition: A&B

Test Site: 1#Shielding Room

Operator: PET

Test Specification: N 120V/60Hz

Comment:

Start of Test: 9/23/2011 / 9:23:53AM

SCAN TABLE: "V 150K-30MHz fin"

Short Description: SUB STD VTERMZ2 1.70

Start Stop Step Detector Meas. IF Transducer

Frequency Frequency Width Time Bandw.

150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average

Level [dBuV]

40 e S I F = o
B I I L T
)
20 [V - T SRR ST AT
1 | 1 | [ [

W0f--=-fF----= T e e A e e A
0 I I L L Lo

150k 300k 400k 500k 700k m

Frequency [Hz]

w % % MES PEI-0923-V12_fin
+ + + MES PEI-0923-V12_fin2

MES PEI*0923*V127PES

MES PEI-0923-V12 pre2
e LIM  FCC 158 U QP voltage QP
w—1IM  FCC 158 UV AV Voltage AV

MEASUREMENT RESULT: "PEI-0923-V12 fin"

9/23/2011 9:25AM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB  dBuv dB
0.189837 47.30 11.2 64 16.7 QP N GND
0.933537 41.70 11.8 56 14.3 QF N GND
13.597311 38.90 11.2 60 21.1 QP N GND

MEASUREMENT RESULT: "PEI-0923-V12 fin2"

9/23/2011 9:25AM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB  dBuv dB
0.192892 39.90 11.2 54 14.0 AV N GND
0.533841 32.80 12.0 46 13.2 AV N GND
0.573613 32.10 12.0 46 13.9 AV N GND

Page 1/1 9/23/2011 9:26AM PEI-0923-V12
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ACCURATE TECHNOLOGY CO. ,LTD

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT:
Manufacturer:

Rocketfish Wireless Headset Transmitter M/N:RF-GUV1202
ZEN

Operating Condition: A&B

Test Site:
Operator:

Test Specification:
Corment :

Start of Test:

1#shielding Room
PET
L 120vV/&0Hz

9/23/2011 / 9:27:06AM

SCAN TABLE: "V 150K-30MHz fin"
Shert Descripticn: SUB STD VTERMZ 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw
150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 s 9 kHz NSLK81z6 2008
Average
Level [dBuY]

i
I
0

I I
Ok 400k 500k

150k 3 7 2M
Frequency [Hz]
% x MES PEI-0923-v13_fin
+ + + MES PEI-0923-V13 fin2
MES PEI-0923-V13 pre
MES PEI-0923-V13_pre2
e LIM  FCC 15B V QP Voltage QP
e 1,TM FCC 15B V AV Voltage AV
MEASUREMENT RESULT: "PEI—0923-V13_fin"
9/23/2011 9:29AM
Frequency Level Transd Limit Margin Detectcr Line PE
MHz dBuv dB dBuv dB
0.191358 47.00 11.2 64 17.0 QP Ll GND
0.517062 39.50 12.0 56 le.5 QP Ll GND
0.933537 41.70 11.8 56 14.3 QP L1 GND
MEASUREMENT RESULT: "PEI—0923—V13_fin2"
9/23/2011 9:29AM
Frequency Level Transd Limit Margin Detectcr Line PE
MHz dBuv dB dBuv dB
0.192892 39.90 11.2 54 14.0 AV Ll GND
0.628773 32.80 11.9 46 13.2 AV Ll GND
0.933537 32.60 11.8 46 13.4 AV Ll GND
Page 1/1 9/23/2011 9:29AM PEI-0923-V13
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